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9 MAXIMUM CONDUCTED OUTPUT POWER MEASUREMENT

9.1 Standard Applicable

9.1.1 Duty Cycle

Pre-analysis Check: While conducting average power measurement, duty cycle of each mode
shall be checked to ensure its duty cycle in order to compensate for the loss due to insufficient
ratio of duty cycle.

All duty cycle is pre-scanned, and result as obtained below shows only the most representative
ones where duty cycle is conducted as the given transmission with given virtual operation that
expresses the percentage.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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9.1.2 FCC
e-CRF Title 47 §15.407
EUT Antenna
Band CATEGORY Conducted Output EIRP TPC Directional Gain
Power .
Requirements
Fixed point-to-point 1 Watt(30dBm) Not required Not required 23dBi
Elevation angle above
Outdoor AP 1 Watt(30dBm) 30 degrees 125mW Not required 6dBi
U-NII-1 (21dBm)
Vv Indoor AP 1 Watt(30dBm) Not required Not required 6dBi
Other 250mW(23.98dBm) Not required Not required 6dBi
UNI2A | v Other 253:?;&??3?:2 or Not required When EIRP >500mW 6dBi
I At least 6B below
EIRP 1W (30dBm)
250mW(23.98dBm) or . .
U-NII-2C \" Other 11dBm+10 log B Not required 6dBi
U-NII-3 Other 1 Watt(30dBm) Not required Not required 6dBi
Fixed point-to-point 1 Watt(30dBm) Not required Not required Not required
Indoor AP
(a channel spans . . .
5795~5850 and Not required 36dBm Not required Not required
5850~5895MHz)
U-NII-4
Indoor client
(a channel spans . . .
5795~5850 and Not required 30dBm Not required Not required
5850~5895MHz)
Subordinate device Not required 36dBm Not required Not required
1. If transmitting antennas of directional gain greater than the antenna requirements column, the Maximum transmit power shall be reduced
by the amount in dB that the direction-al gain of the antenna.
2. For the 10 log B, B is the 26 dB emission bandwidth.
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FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35

cBWRHEHHFILPF RDF | 1(886-2) 2299-3279 f(886-2) 2298-0488 WWW.SgS.com.tw

Member of SGS Group



Report No.: TERF2412003978ER
Page: 101 of 670

9.1.3 ISED
FREQUENCY cur RSS-247 §6.2.1~6.2.4
BAND Conducted
CATEGORY
(MHz) EIRP Output Power TPC
OEM devices
. ) At least 3dB
|nvs(t;IiI§|c;;n 30 mW or 1.76 + 10 log10B N/A below 30mW EIRP
5150~5250
Vv Other device 200 mW or 10 + 10 log10B dBm N/A N/A
OEM devices
. ) At least 3dB
mstal!ed in 30 mWor1.76 + 10 log10B N/A below 30mW EIRP
vehicles
, 250 mW or EIRP >500mW, at least
S Vv Other device 1.0 Wor 17 + 10 log10B dBm 11410 log10B 6B below 1W EIRP
-13 dBW/MHz for  0°< 6< 8°
Outdogr Fixed -13 -0.716 (6-8) dBW/MHz for 8° < 6< EIRP >500mW, at least
with 40° N/A 6dB below 1W EIRP
EIRP>200mW |-35.9 -1.22 (8-40) dBW/MHz for 40° < 8 <
45°
5470-5600 and 250 mW or EIRP >500mW, at least
5650-5725 v Al 1.0Wor 7 +10log10B dBm 11+10l0g10B | 6dB below 1W EIRP
5725~5850 Vv All N/A 1W N/A
1 For equipment operating in the band 5725-5850 MHz, If transmitting antennas of directional gain greater than 6 dBi are used, the
Maximum transmit power shall be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
2. For the 10 log B, B is the 99% emission bandwidth.

9.2 Test Setup

9.2.1 Duty Cycle

EUT Attenuator SPA
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Output Power

Power Meter

Attenuator Power Sensor

EUT

9.3

9.3.1

PonNPE

9.3.2

1.
2.
3.

o o

Note:

Measurement Procedure

Duty Cycle Measurements

Set span = Zero
RBW = 8MHz
VBW = 8MHz,
Detector = Peak

Output Power Measurements

Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .
Remove the antenna from the EUT and then connect a low loss RF cable from the an-
tenna port to the power meter

Power Meter is used as the auxiliary test equipment to conduct the output power meas-
urement.

Record the max. reading and add 10 log(1/duty cycle).

Repeat above procedures until all frequency (low, middle, and high channel) measured
were complete.

MIMO mode: offset is set with “measure and add 10 Log (N)” to measurement for MIMO mode. Offset =
cable loss + 10 log (N), where N is number of transmitting antenna, cable loss is specified below.

For U-NII1, 2A, 2C and 3 Bands, when the antenna gain is greater than 6 dBi, the power limit
attenuated accordingly.

As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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where

Each antenna is driven by no more than one spatial stream;

NSS = the number of independent spatial streams of data;

NANT = the total number of antennas

gik =/ 20 10Gk if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.

9.4  Duty Cycle Measurement Result

Mode =TD:;y /?ﬁfﬁ?ﬂ) =10’?I:;y(F1a/g3try(ocl:32:Ie ) | VT2 s(:’:(tEE‘:g
802.11a 99.10 0.04 0.51 0.01
802.11n_20 99.67 0.01 0.18 0.01
802.11ac_20 99.71 0.01 0.18 0.01
802.11n_40 99.67 0.01 0.18 0.01
802.11ac_40 99.67 0.01 0.18 0.01
802.11ac_80 99.71 0.01 0.18 0.01
802.11ac_160 99.71 0.01 0.18 0.01

Duty Cycle (%) Duty Factor (dB) =10*log ( VB.W

Mode RU Config =Ton / (Ton+Tof) 1IDuty Cycle ) 1IT (kHz) s(e:(tlt-ll:)g
802.11ax_20 Full 99.71 0.01 0.18 0.01
802.11ax_40 Full 99.71 0.01 0.18 0.01
802.11ax_80 Full 99.67 0.01 0.18 0.01
802.11ax_160 Full 99.71 0.01 0.18 0.01
802.11be_20 Full 99.67 0.01 0.18 0.01
802.11be_40 Full 99.67 0.01 0.18 0.01
802.11be_80 Full 99.67 0.01 0.18 0.01
802.11be_160 Full 99.67 0.01 0.18 0.01
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802.11ac_20MHz_Chain0_5180MHz
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9.5 Output Power Measurement Result

9.5.1 FCC Output power

802.11a 2TX
TOTAL | TOTAL | REQUIRED
CH Fre:'n‘:_‘fzncy 2::: ::t‘tl:ﬁ r | Avg. POWER(dBm) | S oWER | POWER LIMIT RESULT
(Mkz) 9 cho Ch1 (mW) (dBm) (dBm)

36 5180 6 19 1885 | 1890 | 154.335 21.88 30 PASS
4 5220 6 19 1883 | 1858 | 148469 N72 30 PASS
8 5240 6 19 1886 | 1869 | 150.848 2179 30 PASS
52 5260 6 15 1502 | 1491 | 62732 17.97 23.98 PASS
60 5300 6 155 1545 | 1535 | 69.340 18.41 23.98 PASS
64 5320 6 155 1546 | 1526 | 68.718 1837 23.98 PASS
100 5500 6 15 1475 | 1501 | 61539 17.89 23.98 PASS
116 5580 6 155 1515 | 1639 | 67.317 18.28 23.98 PASS
140 5700 6 15 1459 | 1481 | 59.033 1771 23.98 PASS
144 5720(UNIl 2C) 6 15 1329 | 1347 | 43583 16.39 23.03 PASS
144 5720 (UNI 3) 6 15 901 9.22 16.336 1213 30 PASS
149 5745 6 185 1826 | 1803 | 130.499 2116 30 PASS
157 5785 6 2 2070 | 2076 | 236574 2374 30 PASS
165 5625 6 20 1972 | 1941 | 181.023 2258 30 PASS

802.11n_HT20_2TX

TOTAL TOTAL REQUIRED

CH F"m‘:_‘;)"’y 2::: ::t:;':r Avg. PORER (dBm) | LoWER | POWER LIMIT RESULT
9 [Tcho | om (mW) (dBm) (dBm)
36 5180 MCS0 19 1889 | 1884 | 154.160 21.88 30 PASS
4 5220 MCS0 19 1875 | 1866 | 148.59 N72 30 PASS
8 5240 MCS0 185 1817 | 1810 | 130311 2115 30 PASS
52 5260 MCS0 155 1546 | 1524 | 68.644 1837 23.98 PASS
60 5300 MCSO 16 1584 | 1564 | 75000 18.76 23.98 PASS
64 5320 MCS0 155 1543 | 1507 | 67118 18.27 23.98 PASS
100 5500 MCSO 145 1424 | 1432 | 53639 17.29 23.98 PASS
116 5580 MCS0 16 1564 | 1567 | 73615 18.67 23.98 PASS
140 5700 MCS0 155 1504 | 1529 | 65788 18.18 23.98 PASS
144 5720(U-NI 2C) MCS0 155 1376 | 1395 | 48621 16.87 23.06 PASS
144 5720 (UNII3) MCS0 155 9.54 9.80 18536 12.68 30 PASS
149 5745 MCS0 185 1816 | 17.93 | 127.679 21.06 30 PASS
157 5785 MCS0 2 2069 | 2075 | 236307 23.73 30 PASS
165 5825 MCSO 20 1968 | 1942 | 180.555 2257 30 PASS

802.11n_HT40_2TX

TOTAL TOTAL REQUIRED

CH F"::'n':_fz';cy z::: ::t‘t':';' Avg. PORER (dBM) | LoWER | POWER LIMIT RESULT
9 Cho Ch1 (mW) (dBm) (dBm)
3 5190 MCS0 15 1500 | 1499 | 63236 18.01 30 PASS
26 5230 MCS0 195 1947 | 1926 | 173.018 22.38 30 PASS
5 5270 MCS0 185 1850 | 1824 | 137.613 21.39 23.98 PASS
62 5310 MCSO 155 1550 | 1545 | 70627 18.49 23.98 PASS
102 5510 MCS0 18 1800 | 17.99 | 126173 201 23.98 PASS
110 5550 MCSO 185 1849 | 1828 | 138.068 21.40 23.98 PASS
13 5670 MCS0 185 1846 | 1830 | 137.892 2140 23.98 PASS
142 5710(U-NI 2C) MCSO 18 1716 | 17.03 | 102477 2011 23.98 PASS
142 5710 (UNI 3) MCS0 18 1016 | 9.58 19.448 12.89 30 PASS
151 5755 MCSO 19 1890 | 1875 | 152767 21.84 30 PASS
159 579% MCS0 N5 132 | 2143 | 274790 24.39 30 PASS
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802.11ac_VHT20_2TX

TOTAL TOTAL REQUIRED

CH F"m‘:_’l"z';cy z::z ::t::':' Avg. POWER (dBm) | LowER | POWER LIMIT RESULT
9 [Tcho | om (mW) (dBm) (dBm)
3 5180 MCS0 19 1882 | 18.76 | 151461 21.80 30 PASS
44 5220 MCS0 19 1874 | 1864 | 148020 | 21.70 30 PASS
48 5240 MCS0 185 1815 | 1805 | 129217 | 2141 30 PASS
52 5260 MCS0 15.5 1539 | 1519 | 67.672 18.30 23.98 PASS
60 5300 MCS0 16 1582 | 1560 | 74.547 18.72 23.98 PASS
64 5320 MCS0 15.5 1539 | 1506 | 66.697 18.24 23.98 PASS
100 5500 MCS0 145 1420 | 1429 | 53188 17.26 23.98 PASS
116 5580 MCS0 16 1550 | 1563 | 72.828 18.62 23.98 PASS
140 5700 MCS0 15.5 1502 | 1620 | 64.921 18.12 23.98 PASS
144 5720(UNIl 2C) MCS0 15.5 1373 | 1387 | 47.985 16.81 23.06 PASS
14 5720 (UNII 3) MCS0 15,5 951 972 18.293 12.62 30 PASS
149 5745 MCS0 18.5 1812 | 1791 | 126.741 21.03 30 PASS
157 5785 MCSO 21 2066 | 2072 | 23458 | 2370 30 PASS
165 5825 MCS0 20 1965 | 1936 | 178662 | 2252 30 PASS

802.11ac_VHT40_2TX

TOTAL TOTAL REQUIRED

CH F":qM‘I’_‘I’z';cy z::: ::t‘t':ﬁ' Avg. POWER (dBm) | oWER | POWER LIMIT RESULT
9 [Tcno | cm (mW) (dBm) (dBm)
3 5190 MCS0 15 1496 | 1498 | 62873 17.98 30 PASS
26 5230 MCS0 195 1943 | 1924 | 171818 | 2235 30 PASS
5 5270 MCS0 185 1842 | 1816 | 135.101 2131 23.98 PASS
62 5310 MCS0 155 1542 | 1544 | 69.89 18.44 23.98 PASS
102 5510 MCS0 18 1792 | 1789 | 123586 | 2092 23.98 PASS
0 5550 MCS0 185 1846 | 1822 | 136657 | 21.36 23.98 PASS
124 5670 MCS0 185 1842 | 1824 | 136320 | 2135 23.98 PASS
142 5710(UNIl 2C) MCS0 18 1743 | 1695 | 101199 | 20.05 23.98 PASS
12 5710 (UNIl 3) MCS0 18 1013 | 950 19.211 1264 30 PASS
151 5755 MCS0 19 1887 | 1868 | 151082 | 21.79 30 PASS
159 5795 MCS0 215 N28 | 2132 | 270066 | 2431 30 PASS

802.11ac_VHT80_2TX

TOTAL TOTAL REQUIRED

CH F";;‘;I'_fz')'cy :::: ::t‘t';':r Avg. PORER (dBm) | LoWER | POWER LIMIT RESULT
9 [Tcho | om (mW) (dBm) (dBm)
2 5210 MCS0 145 1425 | 1428 | 53431 17.28 30 PASS
58 5290 MCS0 145 1440 | 1437 | 54928 17.40 23.98 PASS
106 5530 MCSO 175 1719 | 1710 | 103.709 2016 23.98 PASS
122 5610 MCSO 2 2059 | 2056 | 228451 23.59 23.98 PASS
138 5690(U-NIl 2C) MCSO 185 1768 | 1754 | 115370 20.62 23.98 PASS
138 5690 (UNI 3) MCS0 185 8.93 8.85 15.499 11.90 30 PASS
155 5775 MCSO 195 1949 | 1928 | 173.747 22.40 30 PASS

802.11ac_VHT160_2TX

TOTAL TOTAL REQUIRED

CH Fremency za:a :"tt“_’sr Avg. POWER ([dBm) | oWER | POWER LIMIT RESULT
(MHz) ae R I cht (mW) (dBm) (dBm)

50 5250 MCS0 135 1346 | 1350 | 44.59 16.49 23.98 PASS

14 5570 MCS0 1% 1394 | 1400 | 49.923 16.98 23.98 PASS
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802.11ax_HE20_2TX

TOTAL TOTAL REQUIRED

CH F"m‘:_’l"z';cy :::: RU config. ::t::':' Avg. POWER (dBm) | LowER | POWER LIMIT RESULT
9 [Tcho | om (mW) (dBm) (dBm)
3 5180 MCS0 full 185 1822 | 18.35 | 134847 | 21.30 30 PASS
44 5220 MCS0 ful 195 1937 | 1914 | 166633 | 2227 30 PASS
48 5240 MCS0 full 19 1895 | 1868 | 152406 | 2183 30 PASS
52 5260 MCS0 ful 16 1583 | 1592 | 77.413 18.89 23.98 PASS
60 5300 MCS0 ful 16 1595 | 1575 | 76.985 18.86 23.98 PASS
64 5320 MCS0 ful 16 1586 | 1568 | 75576 18.78 23.98 PASS
100 5500 MCS0 full 155 1530 | 1559 | 70.151 18.46 23.98 PASS
116 5580 MCS0 ful 15.5 1525 | 1542 | 68371 18.35 23.98 PASS
140 5700 MCSO ful 15.5 1519 | 1542 | 67.912 18.32 23.98 PASS
144 5720UNII2C) | MCSO ful 15.5 1382 | 1400 | 49.770 16.97 23.03 PASS
14 5720 (UNI13) | MCSO ful 15,5 955 9.83 18.621 12.70 30 PASS
149 5745 MCS0 ful 18 1792 | 1757 | 119164 | 20.76 30 PASS
157 5785 MCS0 ful 21 2076 | 2071 | 237.027 | 2375 30 PASS
165 5825 MCS0 ful 205 2014 | 1999 | 203168 | 2308 30 PASS

802.11ax_HE40_2TX

TOTAL TOTAL REQUIRED

CH F":qM‘I’_‘I’z';cy z::: RU config. ::t‘t':ﬁ' Avg. POWER (dBm) | - oweR | POWER LIMIT RESULT
9 "o [ cm (mW) | (dBm) (dBm)
38 5190 MCS0 ful 15 1494 | 1498 | 62704 17.97 30 PASS
46 5230 MCSO ful 205 2020 | 2028 | 211500 | 23.25 30 PASS
54 5270 MCS0 ful 185 1820 | 1806 | 13021 2114 2398 PASS
62 5310 MCSO ful 16 1586 | 1564 | 75237 18.76 23.98 PASS
102 5510 MCS0 ful 185 1831 | 1828 | 135143 | 2131 2398 PASS
0 5550 MCS0 ful 19 1886 | 1880 | 135143 | 21.84 23.98 PASS
134 5670 MCS0 ful 185 1826 | 1810 | 131633 | 2119 2398 PASS
1% 5710UNI2C) | MCSO ful 185 1749 | 1739 | 110874 | 2045 23.98 PASS
1% 5710 (UNI3) | MCSO ful 185 9% | 983 19.539 12,91 30 PASS
151 5755 MCSO ful 195 1916 | 1904 | 162679 | 2211 30 PASS
159 579 MCS0 ful 215 2100 | 2143 | 258402 | 2412 30 PASS

802.11ax_HE80_2TX

TOTAL TOTAL REQUIRED

CH F";;‘;I'_fz')'cy g::z RU config. ::t‘t';':r Avg. POWER ([dBm) | LoWER | POWER LIMIT RESULT
9 [Tco | cn (mW) | (dBm) (dBm)
22 5210 MCS0 full 15 1462 | 1480 | 59.232 17.73 30 PASS
58 5290 MCS0 ful 15.5 1539 | 1519 | 67.699 18.31 23.98 PASS
106 5530 MCS0 full 185 1818 | 1843 | 130910 | 2147 23.98 PASS
122 5610 MCS0 ful 21 2062 | 2056 | 229338 | 23.60 23.98 PASS
138 5690(UNI2C) | MCSO ful 195 1887 | 1865 | 150379 | 21.77 23.98 PASS
138 5690 (UNII3) | MCSO ful 195 8.80 9.24 15.974 12.03 30 PASS
155 5775 MCS0 full 20 1960 | 1972 | 187.05 | 2272 30 PASS

802.11ax_HE160_2TX

TOTAL TOTAL REQUIRED

CH Fre;‘n‘:_fncy za:a RU config. SP "tt“'sr Avg. POWER (dBm) | - ower | POWER LIMIT RESULT
(MHz) ale R I cht (mW) (dBm) (dBm)

50 5250 MCS0 ful 14 1416 | 1408 | 51.678 17.13 23.98 PASS

14 5570 MCS0 full 145 1438 | 1442 | 55118 17.41 23.98 PASS
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802.11be_EHT20_2TX

TOTAL TOTAL REQUIRED

CH F"m‘:_’l"z';cy :::: RU config. ::t::':' Avg. POWER (dBm) | LowER | POWER LIMIT RESULT
9 [Tcho | om (mW) (dBm) (dBm)
3 5180 MCS0 full 185 1830 | 1842 | 137.248 | 21.38 30 PASS
44 5220 MCS0 ful 195 1940 | 1918 | 170.061 2231 30 PASS
48 5240 MCS0 full 19 1898 | 18.71 | 153524 | 2186 30 PASS
52 5260 MCS0 ful 16 1588 | 1596 | 78.250 18.93 23.98 PASS
60 5300 MCS0 ful 16 1599 | 1580 | 77.816 18.91 23.98 PASS
64 5320 MCS0 ful 16 1590 | 1572 | 76.306 18.83 23.98 PASS
100 5500 MCS0 full 155 1536 | 1562 | 70.902 18.51 23.98 PASS
116 5580 MCS0 ful 15.5 1520 | 1550 | 69.357 18.41 23.98 PASS
140 5700 MCSO ful 15.5 1524 | 1549 | 68.833 18.38 23.98 PASS
144 5720UNII2C) | MCSO ful 15.5 1388 | 1412 | 50.248 17.01 23.03 PASS
14 5720 (UNI13) | MCSO ful 15,5 9.60 9.86 18.799 12.74 30 PASS
149 5745 MCS0 ful 18 1796 | 1760 | 120182 | 2080 30 PASS
157 5785 MCS0 ful 21 2079 | 2075 | 239.040 | 2378 30 PASS
165 5825 MCS0 ful 205 2020 | 2003 | 205612 | 2313 30 PASS

802.11be_EHT40_2TX

TOTAL TOTAL REQUIRED

CH F":qM‘I’_fz';cy g::: RU config. ::t‘t'i":’ Avg. POWER (dBm) | - oWER | POWER LIMIT RESULT
9 "o [ cm (mW) | (dBm) (dBm)
38 5190 MCS0 ful 15 1498 | 1500 | 6364 18.00 20 PASS
46 5230 MCSO ful 205 2024 | 2032 | 213542 | 2329 30 PASS
5 5270 MCS0 ful 18.5 1825 | 1809 | 131383 | 219 2398 PASS
62 5310 MCSO ful 16 1592 | 1567 | 76.058 18.81 23.98 PASS
102 5510 MCS0 ful 18.5 1837 | 1833 | 136921 2136 2398 PASS
0 5550 MCSO ful 19 1890 | 1882 | 153987 | 2187 23.98 PASS
134 5670 MCS0 ful 18.5 1832 | 1815 | 133367 | 2125 2398 PASS
1% 5710UNI2C) | MCSO ful 185 1753 | 1744 | 112072 | 2049 23.98 PASS
1% 5710 (UNI3) | MCSO ful 18.5 1001 | 9.8 19.750 12,9 20 PASS
151 5755 MCSO ful 195 1920 | 1906 | 163878 | 2215 30 PASS
150 579 MCS0 ful 215 212 | 2145 | 259997 | 2415 30 PASS

802.11be_EHT80_2TX

TOTAL TOTAL REQUIRED

CH F":;‘Lfgcy :::: RU config. ;:t:;':’ Avg. POWER ([dBm) | oower | Power LIMIT RESULT
9 [Tcho | com (mw) (dBm) (dBm)
2 5210 MCS0 full 15 1470 | 1486 | 60192 17.80 30 PASS
58 5290 MCS0 ful 15.5 1543 | 1525 | 68.479 18.36 23.98 PASS
106 5530 MCSO ful 185 1823 | 1814 | 131822 | 2120 23.98 PASS
122 5610 MCS0 ful 21 2069 | 2054 | 230.691 23.63 23.98 PASS
138 5690(UNII2C) | MCSO ful 195 1893 | 1872 | 152643 | 2184 23.98 PASS
138 5690 (UNI3) | MCSO full 195 8.86 9.31 16.215 1210 30 PASS
155 5775 MCS0 ful 20 1973 | 1975 | 188567 | 2275 30 PASS

802.11be_EHT160_2TX

TOTAL TOTAL REQUIRED

CH F":;‘n”:z';cy :::: RU config. ::t‘t'i":’ Avg. POWER ([dBm) | oower | PowER LIMIT RESULT
9 [Tcho | cm (mW) (dBm) (dBm)

50 5250 MCS0 ful 1% 1419 | 1412 | 52117 1747 23.98 PASS

14 5570 MCS0 ful 145 1443 | 1450 | 55973 17.48 23.98 PASS
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9.5.2 ISED Conducted output power and EIRP
802.11a_2TX
TOTAL | TOTAL | REQUIRED
CH Fre;‘n‘:my :a:a SP ‘:t"."er Avg. POWER ([dBm) | ooWER | POWER LMIT RESULT
(MHz) ae eting cho Chi (mW) (dBm) (dBm)
36 5180 6 9 9.01 9.03 15.957 12.03 30 PASS
44 5220 6 9 9.03 8.86 15.687 1.9 30 PASS
28 5240 6 9 898 881 16,507 .91 30 PASS
802.11n_HT20_2TX
TOTAL | TOTAL | REQUIRED
CH F'e;'nfncy za:a : ‘;t"."e' Avg. POWER (dBm) | ower | POWER LIMIT RESULT
(MHz) ae eting cho Ch (mW) (dBm) (dBm)
3% 5180 MCSO 9 898 8.99 15.848 12.00 30 PASS
44 5220 MCS0 9 896 887 15.505 11.93 30 PASS
48 5240 MCS0 9 895 877 15,401 1188 30 PASS
802.11n_HT40_2TX
TOTAL | TOTAL | REQUIRED
CH F”:;‘n‘:fz';cy :::: ::t::':; Avg. POWER ([dBm) | LoWER | POWER LIMIT RESULT
cho Ch1 (mwW) (dBm) (dBm)
38 5190 MCS0 12 1198 | 119 | 3151 14.98 30 PASS
26 5230 MCS0 12 1200 | 1195 | 3158 14.99 30 PASS
802.11ac_VHT20_2TX
TOTAL | TOTAL | REQUIRED
oH Fremency za:a SP"tt“_"e’ Avg. POWER (dBm) | LoWER | POWER LIMIT RESULT
(MHz) ae Sng o ch (mW) (dBm) (dBm)
36 5180 MCS0 9 896 898 15.787 11.98 30 PASS
44 5220 MCS0 9 892 883 15.446 11.89 30 PASS
48 5240 MCS0 9 892 874 15,28 184 30 PASS
802.11ac_VHT40_2TX
TOTAL | TOTAL | REQUIRED
o Fre;{nlll-tlency ga:a :"ﬂ"_"e’ Avg. POWER (dBm) | S OWER | POWER LIMIT RESULT
(MHz) ae eting cho cht (mW) (dBm) (dBm)
38 5190 MCSO 12 119 | 1192 | 31.258 14.95 30 PASS
46 5230 MCS0 172 197 | 1189 | 31224 14.94 30 PASS
802.11ac_VHT80_2TX
TOTAL | TOTAL | REQUIRED
CH Fre;‘n‘:_fncy 2a:a SP ‘1:” Avg. POWER (dBm) | oWER | POWER LIMIT RESULT
(MHz) ae eting cho cht (mW) (dBm) (dBm)
7, 5210 MCS0 145 1425 | 1428 | 53431 17.28 30 PASS
802.11ac_VHT160_2TX
TOTAL | TOTAL | REQUIRED
o FrequIJ-Iency ga:a ;‘:t“,'e’ Avg. POWER (dBm) | S OWER | POWER LIMIT RESULT
(MHz) ae eting cho Ch (mW) (dBm) (dBm)
50 5250 MCS0 135 1346 | 1350 | 44.5% 16.49 23.98 PASS
802.11ax HE20_2TX
TOTAL | TOTAL | REQUIRED
CH F'e;'nfncy za:a RU config. : ‘;t"."e' Avg. POWER(@Bm) | ower | POWER LIMIT RESULT
(MHz) ae eling cho Ch (mW) (dBm) (dBm)
3% 5180 MCSO ful 9 8.85 892 15,481 11.90 30 PASS
44 5220 MCS0 full 9 893 8.5 15,499 11.90 30 PASS
48 5240 MCS0 ful 9 897 8.89 15.643 11.94 30 PASS
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TOTAL | TOTAL | REQUIRED
CH Fre:'n‘:_f"cy 2a:a RU config. sP "tt"."er Avg POWER (dBm) | o oweR | POWER LIMIT RESULT
(MHz) ae Sng o cht (mW) (dBm) (dBm)
38 5190 MCSO ful 12 1192 | 119 | 31.246 14.95 30 PASS
46 5230 MCS0 ful 12 1184 | 1189 | 30.747 14.88 30 PASS
802.11ax_HE80_2TX
TOTAL | TOTAL | REQUIRED
CH Fre:'n‘:_fncy ga:a RU config. SP "tt"."er Avg POWER (dBm) | ower | POWER LIMIT RESULT
(MHz) ale e I cht (mW) (dBm) (dBm)
42 5210 MCS0 ful 15 1462 | 1480 | 59.232 17.73 30 PASS
802.11be_EHT20_2TX
TOTAL | TOTAL | REQUIRED
CH F'e:'nfncy :a:a RU config. : ‘;t"."e' Avg. POWER(@Bm) | ower | POWER LIMIT RESULT
(MHz) ate eHing cho Chi (mW) (dBm) (dBm)
3 5180 MCS0 ful 9 890 | 899 15.703 11.96 30 PASS
44 5220 MCS0 ful 9 899 | 889 15.685 11.95 30 PASS
48 5240 MCS0 ful 9 900 | 8% 165,757 1.97 30 PASS
802.11be_EHT40_2TX
TOTAL | TOTAL | REQUIRED
CH F":;‘n‘:fz')'cy :::Z RU config. ::t‘t':':; Avg. POWER ([dBm) | ooWER | POWER LIMIT RESULT
cho Ch1 (mW) (dBm) (dBm)
38 5190 MCS0 ful 12 1195 | 1199 | 31512 14.98 30 PASS
46 5230 MCSO ful 12 1185 | 1193 | 30.937 14.90 30 PASS
802.11be_EHT80_2TX
TOTAL | TOTAL | REQUIRED
CH F"::'n”:z';cy :::: RU config. ::t‘t':':; Avg. POWER ([dBm) | ooWER | POWER LIMIT RESULT
Cho Ch1 (mW) (dBm) (dBm)
2 5210 MCSO ful 15 1470 | 1486 | 60.192 17.80 30 PASS
802.11be_EHT160_2TX
TOTAL | TOTAL | REQUIRED
oH Fret;nt:ency za:a RU config. :"tt“,ver Avg. POWER ([dBm) | oower | Power LIMIT RESULT
) ate M9 o | om | mw | (@Bm) | (dBm)
50 5250 MCSO ful 14 1419 | 1412 | 52117 1747 23.98 PASS
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802.11a_2TX
TOTAL Antenna REQUIRED
CH F":qM‘I‘_‘;)'cy POWER Gain :Enm (E:;:) LIMIT RESULT
(dBm) (dBi) (dBm)
36 5180 12.03 323 33.574 15.26 2224 PASS
4 5220 11.96 323 33.037 15.19 224 PASS
8 5240 11.01 323 32.659 15.14 223 PASS
802.11n_HT20_2TX
TOTAL Antenna REQUIRED
CH F“:;‘n‘:_fz';cy POWER Gain Em (Ega::) LIMIT RESULT
(dBm) (dBi) (dBm)
36 5180 12.00 323 33.343 15.23 2253 PASS
4 5220 11.93 323 32.810 15.16 2252 PASS
48 5240 11.68 323 32434 1511 2252 PASS
802.11n_HT40_2TX
TOTAL Antenna REQUIRED
CH F"?I‘\‘n‘:_lez')'cy POWER Gain (En'l';; (EE:) LIMIT RESULT
(dBm) (dBi) (dBm)
38 5190 14.98 3.23 66.222 1821 23.01 PASS
46 5230 14.99 323 66.374 18.22 23.01 PASS
802.11ac_VHT20_2TX
TOTAL Antenna REQUIRED
CH F":qM‘I‘_‘;)'cy POWER Gain :Enm (E:;:) LIMIT RESULT
(dBm) (dBi) (dBm)
36 5180 11.98 323 33.189 15.21 2253 PASS
4 5220 11.69 323 32.500 15.12 2252 PASS
8 5240 11.84 323 32137 15.07 2252 PASS
802.11ac_VHT40_2TX
TOTAL Antenna REQUIRED
CH F"::n‘:_‘l’z';cy POWER Gain fnm (EIBRnl:) LIMIT RESULT
(dBm) (dBi) (dBm)
38 5190 14.95 323 65.766 18.18 23.01 PASS
46 5230 14.94 3.23 65.615 18.17 23.01 PASS
802.11ac_VHT80_2TX
TOTAL Antenna REQUIRED
CH Frequency POWER Gain EIRP EIRP LIMIT RESULT
(MHz) (dBm) (dBi) (W) (dBm) (dBm)
2 5210 17.28 323 112.460 20.51 23.01 PASS
802.11ac_VHT160_2TX
TOTAL Antenna REQUIRED
CH F":;‘n‘:_lez';cy POWER Gain (En':;; (Eg:) LIMIT RESULT
(dBm) (dBi) (dBm)
50 5250 16.49 391 109.648 20.40 23.01 PASS

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55
e BWREPILPF VDT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



802.11ax_HE20_2TX

Report No.: TERF2412003978ER
Page: 114 of 670

Frequency TOTAL Antenna EIRP EIRP REQUIRED
CH pil RU config. POWER Gain s (aBm) LIMIT RESULT
(dBm) (dBi) (dBm)
3 5180 ful 11.90 323 32.584 15.13 23.01 PASS
44 5220 ful 11.90 323 32.584 1513 23.01 PASS
48 5240 ful 11.94 323 32.885 1547 23.01 PASS
802.11ax_HE40_2TX
TOTAL Antenna REQUIRED
CH Frem’"cy RU config. POWER Gain EIRP E'E':P LIMIT RESULT
(MHz) (dBm) (dBi) (mi) (dBm) (dBm)
38 5190 ful 14.95 323 65.766 18.18 23.01 PASS
46 5230 ful 14.88 3.23 64.714 18.11 23.01 PASS
802.11ax HE80_2TX
TOTAL Antenna REQUIRED
CH Fre&‘:_le""y RU config. POWER Gain EIRP E:fp LIMIT RESULT
(MHz) (dBm) (dBi) (mW) (dBm) (dBm)
42 5210 ful 17.73 323 124738 | 2096 23.01 PASS
802.11ax_HE160_2TX
TOTAL Antenna REQUIRED
CH F’em’"cy RU config. POWER Gain EIRP E'E':P LIMIT RESULT
(MHz) (dBm) (dBi) (mi) (dBm) (dBm)
50 5250 ful 1713 391 121.057 | 21.04 23.01 PASS
802.11be_EHT20_2TX
TOTAL Antenna REQUIRED
CH FreqM‘:_:’"cy RU config. POWER Gain EIRP E';P LIMIT RESULT
(MHz) (dBm) (dBi) (mW) (dBm) (dBm)
3 5180 ful 11.96 3.23 33.037 15.19 22.79 PASS
44 5220 ful 1195 323 32.961 15.18 228 PASS
48 5240 ful 11.97 323 33113 15.20 228 PASS
802.11be_EHT40_2TX
TOTAL Antenna REQUIRED
CH F“:mz';cy RU config. POWER Gain fn';; (E'E';:) LIMIT RESULT
(dBm) (dBi) (dBm)
38 5190 ful 14.98 323 66.222 18.21 23.01 PASS
46 5230 ful 14.90 3.23 65.013 18.13 23.01 PASS
802.11be_EHT80_2TX
TOTAL Antenna REQUIRED
CH FreqM‘ﬁncy RU config. POWER Gain EIRP E';P LIMIT RESULT
(MHz) (dBm) (dBi) (mW) (dBm) (dBm)
42 5210 ful 17.80 323 126765 | 21.03 23.01 PASS
802.11be_EHT160_2TX
TOTAL Antenna REQUIRED
CH Frem“cy RU config. POWER Gain EIRP E'E':P LIMIT RESULT
(MHz) (dBm) (dBi) (i) (dBm) (dBm)
50 5250 ful 1747 391 128233 | 21.08 23.01 PASS
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10 MAXIMUM POWER SPECTRAL DENSITY

10.1 FCC Standard
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: . Antenna
Operation EUT CATEGORY e-CRF Title 47 §15.407 Directional Gain
Bands Power Spectral Density .
Requirements
. |1. 17dBm/ MHz
Outdoor Access Point 2. EIRP<=125mW(21dBm) at any elevation angle 6dBi
(Master) o
> 30
U-NII-1 v Indoor Access Point 17dBm / MHz 6B
(Master)
Fixed paint-to-point 17dBm / MHz 23dBi
Access Ponit
Client device 11dBm / MHz 6dBi
U-NII-2A ) All 11dBm / MHz 6dBi
U-NII-2C \i All 11dBm / MHz 6dBi
U-NII-3 Vv All 30dBm / 500kHz 6dBi
Indoor AP 20dBm / MHz e.i.r.p. Not required
U-NII-4 Indoor client 14dBm / MHz e.i.r.p. Not required
Subordinate device 20dBm / MHz e.i.r.p. Not required
If transmitting antennas of directional gain greater than the antenna requirements column, the Maximum transmit power
shall be reduced by the amount in dB that the direction-al gain of the antenna.
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10.2 ISED Standard

FREB(? &EDNCY EUT RSS-247 §6.2.1~6.2.4
(MHz) CATEGORY
EIRP Density Power Density
OEM devices
5150~5250 instal!ed in N/A N/A
vehicles
Vv Other device 10 dBm/MHz N/A
OEM devices
installed in N/A N/A
5250~5350 vehicles
V' Other device N/A 11 dBm/MHz
5470-5600 and
5650-5725 \' All N/A 11 dBm/MHz
5725~5850 Vv All N/A 30 dBm/500kHz
For equipment operating in the band 5725-5850 MHz, If transmitting antennas of directional gain greater
than 6 dBi are used, the Maximum transmit power shall be reduced by the amount in dB that the directional
gain of the antenna exceeds 6 dBi.

10.3 Test Setup

EUT Attenuator spectrum

10.4 Measurement Procedure

Place the EUT on the table and set it in transmitting mode.

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules .

Remove the antenna from the EUT and then connect a low loss RF cable from the antenna port to Spectrum.
For U-NII1, U-NII-2A, U-NII-2C Band:

Set RBW=1MHz, VBW=3MHz, where span is enough to capture the entire bandwidth, Sweep time = Auto
(1001 pts), Detector = power averaging (rms), if available. Otherwise, use sample detector mode, traces
100 sweeps of video averaging. (SA-2 with the omission of procedure X, the integration with 26dB EBW
bandwidth)

For U-NII-3 Band:

Set RBW=300kHz, VBW=1MHz, where span is enough to capture the entire bandwidth, Sweep time = Auto,
detector = RMS or sample, traces 100 sweeps of video averaging.

In addition, measurement bandwidth of Maximum PSD is specified in 500 kHz, add 10 log (500 kHz/RBW)
to the measured result.

5. User the cursor on spectrum to peak search the highest level of trace

PwnPE
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6. (1)Duty cycle =98% : Record the max. reading.
(2)Duty cycle < 98% : Record the max. reading and add 10 log(1/duty cycle).
7. Repeat above procedures until all default test channel (low, middle, and high) was complete.

Note: For the test of PSD at MIMO mode, the highest emission of worst case employing Measure and add 10
log (N) technical is reported after the comparison between Main Antenna at single transmitting mode
and Aux that yields the higher value. The MIMO transmitting mode produces higher value of outcome.

Note:
For U-NII1, 2A, 2C and 3 Bands, when the antenna gain is greater than 6 dBi, the power
spectral density limit attenuated accordingly.

As per section F. 2). e). (ii) of FCC KDB 662911 D01
If antenna gains are not equal and each transmit antenna is driven by only one spatial stream,
directional gain may be calculated by either of the following formulas.

2
Ngs [ Nanr
2.8 Jok
==

DirectionalGain =10-log N

ANT

where

Each antenna is driven by no more than one spatial stream;

NSS = the number of independent spatial streams of data;

NANT = the total number of antennas

gik =/ 20 10Gk if the kth antenna is being fed by spatial stream j, or zero if it is not;
Gk is the gain in dBi of the kth antenna.
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10.5 Measurement Result

POWER DENSITY 802.11a MODE

Frequency Ccho ch1 Duty » Margin
(MHz) meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit (dB)

(dBm/MHz) (dBm/MHz) (dB)

5180 7.903 7.753 0.00 10.84 16.77 dBm/MHz -5.93
5220 6.346 7.605 0.00 10.03 16.77 dBm/MHz 6.74
5240 6.136 7.721 0.00 10.01 16.77 dBm/MHz 6.76
5260 3.814 3.684 0.00 6.76 10.08 dBm/MHz -3.32
5300 3.809 3.820 0.00 6.82 10.08 dBm/MHz -3.26
5320 4.006 3.966 0.00 7.00 10.08 dBm/MHz -3.08
5500 3.087 3.459 0.00 6.29 9.71 dBm/MHz -3.42
5580 3.540 3.513 0.00 6.54 9.71 dBm/MHz -3.17
5700 3.233 3.497 0.00 6.38 9.71 dBm/MHz -3.33
5720 (U-NIl 2C) 3.188 3.453 0.00 6.33 9.71 dBm/MHz -3.38
Cho Ch1 Du 10lo . :

Frequency meas PSD | meas PSD Facgr (500kHngBW) W LI Limit Margin
(MHz) (dBm/300kHz) | (dBm/300kHz) (dB) Factorigg) | (4Bm/S00kiz) e

5720 (U-NII 3) -2.062 -1.766 0.00 2.22 3.32 29.02 dBm/500kHz -25.70
5745 1.375 1.948 0.00 2.22 6.90 29.02 dBm/500kHz -22.12
5785 3.497 4.325 0.00 2.22 9.16 29.02 dBm/500kHz -19.86
5825 3.028 3.137 0.00 2.22 8.31 29.02 dBm/500kHz -20.71

POWER DENSITY 802.11n HT20 MODE
Frequency Cho Cht Duty . - Margin
(MHz) meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5180 7.396 7.840 0.00 10.63 16.77 dBm/MHz 6.14
5220 6.118 7.291 0.00 9.75 16.77 dBm/MHz -7.02
5240 5.452 7.056 0.00 9.34 16.77 dBm/MHz -1.43
5260 4.105 3.683 0.00 6.91 10.08 dBm/MHz =317
5300 4.057 3.877 0.00 6.98 10.08 dBm/MHz -3.10
5320 1.747 3.583 0.00 5.77 10.08 dBm/MHz 4.31
5500 1.891 3.015 0.00 5.50 9.71 dBm/MHz -4.21
5580 3.762 3.531 0.00 6.66 9.71 dBm/MHz -3.05
5700 3.239 3.866 0.00 6.57 9.71 dBm/MHz -3.14
5720 (U-NIl 2C) 3.625 3.479 0.00 6.56 9.71 dBm/MHz -3.15
Cho Ch1 Duty 10log . :
F";:n‘;fz';cy meas PSD | meas PSD Factor (500KHZIRBW) T‘(’gﬁfsgo‘l’(:;l) Limit M?;g')“
(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB)

5720 (U-NII 3) -1.852 -1.528 0.00 2.22 3.54 29.02 dBm/500kHz -25.48
5745 1.389 1.398 0.00 2.22 6.62 29.02 dBm/500kHz -22.40
5785 3.518 3.837 0.00 2.22 8.91 29.02 dBm/500kHz -20.11
5825 2.321 2.801 0.00 2.22 7.80 29.02 dBm/500kHz -21.22
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POWER DENSITY 802.11n HT40 MODE
Frequenc oLy o oI Margin
(:IIHz) y meas PSD | meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5190 0.370 0.667 0.00 3.53 16.77 dBm/MHz -13.24
5230 3.490 5.252 0.00 7.47 16.77 dBm/MHz -9.30
5270 3.831 3.626 0.00 6.74 10.08 dBm/MHz -3.34
5310 0.782 0.528 0.00 3.67 10.08 dBm/MHz 6.41
5510 2.902 2.973 0.00 5.95 9.71 dBm/MHz -3.76
5550 3.236 2.974 0.00 6.12 9.71 dBm/MHz -3.59
5670 3.520 3.675 0.00 6.61 9.71 dBm/MHz -3.10
5710 (U-NII 2C) 3.005 3.356 0.00 6.19 9.71 dBm/MHz -3.52
Cho Ch1 Duty 10log , ;
F'e(mz')'cy meas PSD | meas PSD Factor (500kHZ/REW) T‘(’gnfgo'o‘:(:;'a Limit M(a(;g')“
(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB)

5710 (U-NII 3) -2.270 -2.508 0.00 2.22 2.84 29.02 dBm/500kHz -26.18
5755 -1.199 -0.893 0.00 2.22 419 29.02 dBm/500kHz -24.83
5795 0.869 1.485 0.00 2.22 6.42 29.02 dBm/500kHz -22.60

POWER DENSITY 802.11ac VHT80 MODE

Frequenc iy el L) Margin

(:\]IIHz) ¥ meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dg)

(dBm/MHz) (dBm/MHz) (dB)

5210 -3.491 -3.189 0.00 -0.33 16.77 dBm/MHz -17.10

5290 -3.537 -3.345 0.00 -0.43 10.08 dBm/MHz -10.51

5530 -1.228 -1.199 0.00 1.80 9.71 dBm/MHz -1.91

5610 2.883 2.831 0.00 5.87 9.71 dBm/MHz -3.84

5690 (U-NII 2C) 0.160 0.577 0.00 3.38 9.71 dBm/MHz 6.33

Ccho chi Duty 10log , :

Fri:nl::z?cy meas PSD meas PSD Factor (500kHz/RBW) Tc(:::nf;goisjn Limit M(a(;gl)n
(dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB)

5690 (U-NII 3) -5.140 -5.431 0.00 2.22 0.05 29.02 dBm/500kHz -29.07
5775 -4.168 -3.868 0.00 2.22 1.21 29.02 dBm/500kHz -27.81

POWER DENSITY 802.11ac VHT160 MODE

Frequenc! oLy L Duty Margin

(:IIHz) y meas PSD | meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit adg

(dBm/MHz) (dBm/MHz) (dB) (dB)
5250 -71.255 -6.862 0.00 -4.04 10.08 dBm/MHz -14.12
5570 -1.074 6.471 0.00 -3.75 9.71 dBm/MHz -13.46

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55
e BWREPILPF VDT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2412003978ER
Page: 120 of 670

POWER DENSITY 802.11be EHT20 MODE
Frequency cho Cht Duty L Margin
(MH2) RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5180 full 6.915 7.283 0.00 10.11 16.77 dBm/MHz -6.66
5220 full 6.861 7.785 0.00 10.36 16.77 dBm/MHz 6.41
5240 full 5.876 7.579 0.00 9.82 16.77 dBm/MHz 6.95
5260 full 4.001 3.984 0.00 7.00 10.08 dBm/MHz -3.08
5300 full 3.861 3.929 0.00 6.91 10.08 dBm/MHz -3.17
5320 full 3.898 3.764 0.00 6.84 10.08 dBm/MHz -3.24
5500 full 3.305 3.837 0.00 6.59 9.71 dBm/MHz -3.12
5580 full 3.231 3.608 0.00 6.43 9.71 dBm/MHz -3.28
5700 full 3.429 3.855 0.00 6.66 9.71 dBm/MHz -3.05
5720 (U-NIl 2C) full 3.505 3.692 0.00 6.61 9.71 dBm/MHz -3.10
Cho Ch1 Duty 10log , .
SRS RU config. meas PSD meas PSD Factor (500kHzIRBW) | Ot Corrd PSD Limit Ll
(MHz) (dBm/300kHz) | (dBm/300kHz) (dB) Factor(dB) (EHRERE) L2
5720 (UNII 3) full -1.737 -1.380 0.00 2.22 3.68 29.02 dBm/500kHz | -25.34
5745 full 1.099 1.011 0.00 2.22 6.29 29.02 dBm/500kHz | -22.73
5785 full 3.933 3.934 0.00 2.22 9.16 29.02 dBm/500kHz | -19.86
5825 full 3.181 3.252 0.00 2.22 8.45 29.02 dBm/500kHz -20.57
POWER DENSITY 802.11be EHT40 MODE
Frequency cho ch Duty . Margin
(MHz) RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5190 full 0.348 0.780 0.00 3.58 16.77 dBm/MHz -13.19
5230 full 4.230 6.023 0.00 8.23 16.77 dBm/MHz -8.54
5270 full 3.577 3.448 0.00 6.52 10.08 dBm/MHz -3.56
5310 full 1.206 0.614 0.00 3.93 10.08 dBm/MHz 6.15
5510 full 3.212 3.095 0.00 6.16 9.71 dBm/MHz -3.55
5550 full 3.620 3.446 0.00 6.54 9.71 dBm/MHz -3.17
5670 full 3.327 3.644 0.00 6.50 9.71 dBm/MHz -3.21
5710 (U-NIl 2C) full 3.338 3.526 0.00 6.44 9.71 dBm/MHz -3.27
Cho Ch1 Du 10lo . .
Frequency RU config. meas PSD meas PSD Facttzr (500kHngBW) el Limit Margin
Laliz (dBm/300kHz) | (dBm/300kHz) (dB) Factorigp) | (4Bm/500kiz) G
5710 (U-NII 3) full -1.907 -2.011 0.00 2.22 3.27 29.02 dBm/500kHz -25.75
5755 full -1.272 -0.806 0.00 2.22 4.20 29.02 dBm/500kHz -24.82
5795 full 0.703 1.678 0.00 2.22 6.45 29.02 dBm/500kHz -22.57
POWER DENSITY 802.11be EHT80 MODE
Frequency cho cht Duty . Margin
(MH2) RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit (dB)
(dBm/MHz) (dBm/MHz) (dB)
5210 full -2.862 -2.631 0.00 0.27 16.77 dBm/MHz -16.50
5290 full -2.324 -2.278 0.00 0.7 10.08 dBm/MHz 9.37
5530 full 0.213 0.002 0.00 3.12 9.71 dBm/MHz 6.59
5610 full 2.845 2.936 0.00 5.90 9.71 dBm/MHz -3.81
5690 (U-NIl 2C) full 1.382 1.629 0.00 452 9.71 dBm/MHz -5.19
Cho Ch1 Duty 10log , .
AT LT RU config. meas PSD meas PSD Factor (500kHzIRBW) | "ot Corrd PSD Limit LT
Liliz) (dBm/300kHz) | (dBm/300kHz) (dB) Factorigg) | (9Bm/S00kHz) e
5690 (U-NII 3) full 4111 -3.959 0.00 2.22 1.20 29.02 dBm/500kHz -27.82
5775 full -3.279 -2.975 0.00 2.22 2.11 29.02 dBm/500kHz -26.91

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55
e BWREPILPF VDT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



Report No.: TERF2412003978ER
Page: 121 of 670

POWER DENSITY 802.11be EHT160 MODE

Frequenc; cho ch Duty Margin
;‘n‘l‘_lz ¥ RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit dg‘
(MHz) (dBm/MHz) (dBm/MHz) (dB) (dB)
5250 full 5.231 6.340 0.00 327 10.08 dBm/MHz 13.35
5570 full 6.341 5.198 0.00 3.26 9.71 dBm/MHz 12.97
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For ISED U-NII-1

POWER DENSITY 802.11a MODE
Frequenc il ch Duty Margi
(:IIHz) y meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit a(;gln
(dBm/MHz) (dBm/MHz) (dB) (dB)
5180 2.416 -2.450 0.00 0.58 16.76 dBm/MHz -16.18
5220 -2.354 -2.416 0.00 0.63 16.76 dBm/MHz -16.13
5240 -2.361 -2.785 0.00 0.44 16.76 dBm/MHz -16.32
POWER DENSITY 802.11n HT20 MODE
Frequenc il e Duty Margin
(:IIHz) ¥ meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5180 -2.487 -2.256 0.00 0.64 16.76 dBm/MHz -16.12
5220 -2.338 -2.670 0.00 0.51 16.76 dBm/MHz -16.25
5240 -2.605 -2.781 0.00 0.32 16.76 dBm/MHz -16.44
POWER DENSITY 802.11n HT40 MODE
Frequenc Cho Chi Duty Margin
(:IIHz) y meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5190 -2.288 -2.397 0.00 0.67 16.76 dBm/MHz -16.09
5230 -2.322 -2.249 0.00 0.72 16.76 dBm/MHz -16.04
POWER DENSITY 802.11ac VHT80 MODE
Frequenc oL e Duty Margin
(;IHz) ¥ meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dg)
(dBm/MHz) (dBm/MHz) (dB)
5210 -3.491 -3.189 0.00 -0.33 16.76 dBm/MHz -17.09
POWER DENSITY 802.11ac VHT160 MODE
Frequenc Ly oL i) Margin
(&Hz) ¥ meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit ( dgl)
(dBm/MHz) (dBm/MHz) (dB)
5250 -71.255 -6.862 0.00 -4.04 10.08 dBm/MHz -14.12
POWER DENSITY 802.11be EHT20 MODE
Frequenc Cho ch Duty Margin
(qML|I'| : ¥ RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit : dg')
K (dBm/MHz) (dBm/MHz) (dB)
5180 full -2.533 -2.339 0.00 0.58 16.76 dBm/MHz -16.18
5220 full -2.539 2.712 0.00 0.39 16.76 dBm/MHz -16.37
5240 full -2.628 -2.616 0.00 0.39 16.76 dBm/MHz -16.37
POWER DENSITY 802.11be EHT40 MODE
. Cho ch1 Duty -
re:\qnlll:ncy RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit a;gln
Liliz (dBm/MHz) (dBmIMHz) (dB) (d8)
5190 full -2.564 -2.576 0.00 0.44 16.76 dBm/MHz -16.32
5230 full -2.535 -2.556 0.00 0.46 16.76 dBm/MHz -16.30
POWER DENSITY 802.11be EHT80 MODE
. Ccho chi Duty -
re:nl:mcy RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit a(;gln
Lilicd (dBm/MHz) (dBmIMHz) (dB) G
5210 full -2.862 -2.631 0.00 0.27 16.76 dBm/MHz -16.49
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POWER DENSITY 802.11be EHT160 MODE
Cho Ch1t Duty .
Ao RU config. meas PSD meas PSD Factor Total Corr'd PSD(dBm/MHz) Limit el
) (dBm/MHz) (dBm/MHz) (dB) e
5250 full 6.231 6.340 0.00 -3.27 10.08 dBm/MHz -13.35
EIRP spectral density 802.11a MODE
Ant. EIRP
Freq. PSD G:itn PSD Limit Margin
MH
(MHz) (dBm) (dBi) (dBm) (dBm) (dB)
5180 0.58 6.24 6.82 10 -3.18
5220 0.63 6.24 6.87 10 -3.13
5240 0.44 6.24 6.68 10 -3.32
EIRP spectral density 802.11n HT20 MODE
Freq. PSD é:itﬁ i':DP Limit | Margin
(MHz) (dBm) (dB) (dBm) (dBm) (dB)
5180 0.64 6.24 6.88 10 -3.12
5220 0.51 6.24 6.75 10 -3.25
5240 0.32 6.24 6.56 10 -3.44
EIRP spectral density 802.11n HT40 MODE
Freq. PSD é:itl; E:; Limit Margin
(MHz) (dBm) (dB) (dBm) (dBm) (dB)
5190 0.67 6.24 6.91 10 -3.09
5230 0.72 6.24 6.96 10 -3.04
EIRP spectral density 802.11ac VHT80 MODE
Freq. PSD é:itl; ilgg Limit Margin
(MHz) (dBm) (dB) (dBm) (dBm) (dB)
5210 -0.33 6.24 5.91 10 -4.09
EIRP spectral density 802.11ac VHT160 MODE
Freq. PSD é:itﬁ i'gg Limit | Margin
MH
(MHz) (dBm) (dBi) (dBm) (dBm) (dB)
5250 -4.04 6.24 2.20 10 -7.80
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EIRP spectral density 802.11be EHT20 MODE

Freq. RU confi PSD Q:itr'] ilgDP Limit | Margin
(MHz) g (dBm) | (dB)

@Bm) | (aBi) | (@Bm)
5180 full 0.58 6.24 6.82 10 -3.18
5220 full 0.39 6.24 6.63 10 -3.37
5240 full 0.39 6.24 6.63 10 -3.37
EIRP spectral density 802.11be EHT40 MODE

Freq. RU confi PSD g:itﬁ ilg[l:; Limit | Margin
(MHz) g (dBm) | (dB)

(@Bm) | 4gi) | (dBm)

5190 full 0.44 6.24 6.68 10 -3.32
5230 full 0.46 6.24 6.70 10 -3.30
EIRP spectral density 802.11be EHT80 MODE

Freq. PSD Ant. EIRP Limit | Margin

(MHz) RU contig. (dBm) ?da;?) (:;’ra) (dBm) | (dB)

5210 full 0.27 6.24 6.51 10 -3.49
EIRP spectral density 802.11be EHT160 MODE

Freq. PSD Ant. EIRP Limit | Margin

(MH) RU config. (dBm) %a;'i') (:;2) (dBm) | (dB)

5250 full -3.27 6.24 2.97 10 -7.03

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37#* % 7 " %374 A £ Bl % 7 1 & 134 55
e BWREPILPF VDT | 1(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
Member of SGS Group



802.11a_20MHz_Chain0_5180MHz

Report No.: TERF2412003978ER
Page: 125 of 670

802.11a_20MHz_Chain0_5260MHz

Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 2
‘Swept SA T+ Q Froqueney  v|5, ¢ ‘Swept SA. v+ Q Froquency v
KEYSIGHT Inout RF pAZ 500 WAten 2048 PNO:Fast g Type: Power (RMS; 1 3.4 5 ¢ KEYSIGHT Innut RF Inpd 2’500 kAnen 008 PNO Fast et Typer Power (RMS[; ) 34 56
R e Prearg. OF  (Gale OF iy, Free Run R Cenler Frequency | seifings P Prearg. OF  [Gale OF Trg Free Run R Cenler Frequency | saigings
Aligr: Aulo FroqRel Int(S) W Paln: Starddard I Gain: Low AWWRWIY 5180000000 GHz Align: futo FreqRef Int(S) W Path Standard IF Gain: Low MWW 5.280000000 GHz
w NFE Adspive i Track OF ANNNNN w NFE Afspive 5ig Track OF ANNNNN
pal pal
i Spocium i Rel Lyl Oftet 120 6B KT 5.176 30 GHz]| s 0000000 e  Specnm 1| et Lyl Offet 192068 Mkr1 5.264 50 GHz]| s oo00om0 ez
Ref Level 29.20 dBm 7.903 dBM| | gept span Ref Level 29.20 dBm 3.814 dBM| |~ gpept span
| T kilzarﬂSpm ' kilzarﬂSpm
. - Full Span ’ Full Span
{ Start Freq Stat Freq
— 5.155000000 GHz ~ 5.236000000 GHz
| | | Stop Freg - Stop Freg
f L || 5:208000000 GHz ; - 5285000000 GHz
7 ki
o 1 AUTOTUNE 1 AUTOTUNE
(Center 5.18000 GHz Video BW 3.0 MHz 5000 MHz (Center 5.26000 GHz Video BW 1.0 MHz 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
5 ; Oz 3614 dim)
I Freq Ofeet [ ; 0} T SEAS Freq ol
3 0Hz 3 0Hz
4 - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
. Ln © Ln
Jan 07, 2025 Lv Jan 07, 2025 s |5
€90 ? 55 i % FAun €90/l ? W o g Ay
802.11a_20MHz_Chain0_5220MHz 802.11a_20MHz_Chain0_5300MHz
‘Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 M
SweptSA "+ 3 ey v Snept SA v+ 3 ey v
KEYSIGHT Invut R pAZS00  RAen20aB  PNO:Fast e Type Power RIS, 32 5.5 KEYSIGHT Innut RF pAZ 500 pAten 20aB  |PNO Fast oty Type: Powen (RMS), 7455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run g | o FIBQUECY | setings I S'(i_ Prosmp OF  Gale OF Trig Fres Run iy | Comer FEQUETEY | serings
MiguAdo  FreqRet nt(S) W Pam Standard IF Gain Low AW | 5 220000000 GHE Mg Ao FroqRt It(S) W Pan Sunda F Gan Low |awwwww | '5 300000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Rel Lyl Offset 192068 Mkr1 5.213 50 GHz]| 30 0000000 wbe 1 Spoctun ! Ref Lyl Offet 162068 Mkr1 5297 35 GHz]) g0 0000000
ScaleDiv 10 dB Ref Level 20.00 dBm 6.346 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 3.809 dBm| ‘Swept Span
Log ' 1 M Zero Span L_gg M Zero Span
Full Span B~ ' Full Span
o8
_~ | | LN Stat Freq 108 Start Freq
A v 5.185000000 GHz 28 : 5275000000 GHz
e [ S B (= il Slop Freq
1 ! ! ! ! i ! 5245000000 GHz. ] k. ~ 5.325000000 GHz
N \ AUTO TUNE A AUTO TUNE
Center 522000 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 530000 GHz 2Video BW 3.0 MHz Span 50.00 MHz
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
e —— uto e — uto
Mode | Trace | Scale X ¥ Funclion | _Funclion Widh | _Funcion Value Man Mode _Trace | Scale X ¥ Funclion | Funglion Widlh | _Function Vakue Man
5 - Freq Offset 7 - [Freq Offsed
H fyed s ok
4 Local 4 Local
s X Axis Scale s X Axis Scale
|5 ™ | |- I | | ™
6 o g Iglfn
Jan 21, 2026 A Jan 07, 2025 A
290 , 13231 AM i % rauh a5/ ? 32639 AM e g £
802.11a_20MHz_Chain0_5240MHz 802.11a_20MHz_Chain0_5320MHz
Analyzer 1 Analyzer 1
m’:& hyzer "+ Q Frequengy 7|5 - m"g: yzet "+ Q Frequengy v |5 ©
'KEYSIGHT Inout RF pUZS00  ABan20dB  PNO.Fast g Type. Power (RIS 5 54 5.6 |KEYSIGHT Il RF IpuiZ 0 pAmn 208 PNO Fast Tty Type Power (RMS 5 74 55
5 Slﬁ.i.- 1 Prosmp OF  Gats OF Trig Fres Rin | e FIEQUENSY | setings 5 5'(_;’_ Prosmp OF  Gale OF Trig Fres Run gy | oo FEQUETEY | gerings
MiguAdo  FreqRet nt(S) W Pam Standard IF Gain Low ARWWWW | 5 240000000 GHE Mg Ao FroqRt It(S) W Pan Sunda F Gan Low |awwwww | '5 320000000 Gz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Rel Lyl Offset 192068 Mkrl 5.232 75 GHz]| 30 0000000 we 1 Spoctun ! Ref Lyl Offet 162068 Mkr1 5.318 25 GHz]) 30 0000000 vz
ScaleDiv 10 dB Ref Level 20.00 dBm 6.136 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 4.006 dBm| ‘Swept Span
L°9 4 T 2Zero Span L_gg T 2Zero Span
7 Full Span & ' Full Span
080) ;
Start Freq 108 Start Freq
5216000000 GHz - —t 5.295000000 GHz
NI S| | | e ||SopFre I I A SlopFreg
)| 5285000000 GHz | | N 5345000000 GHz
A AUTOTUNE A AUTOTUNE
(Center 5.24000 GHz Video BW 3.0 MHz ‘Span 50.00 MHz (Center 5.32000 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
2 = Freq Offset 3 : Freq Offset
3 0Hz 3 0Hz
4 - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ o - Ln
Jan 21, 2025 Lv Jan 07, 2025 s |5
90/ ? TR i % FAun €90/l ? 05T o g CANE

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




802.11a_20MHz_Chain0_5500MHz

Report No.: TERF2412003978ER

Page: 126

of 670

802.11a_20MHz_Chain0_5720MHz_UNII 2C

Spectrum Analyzer 1 e ‘Spectrum Analyzer 1 e
w4 oot 4 B e
KEYSIGHT Invut R IpAZS00  RAen20aB  PNO:Fast v Type Power (RS KEYSIGHT Inout RF InpUZ 500 pAten 2008 PNO Fast g T Power NS 1 345 6 [Gommer
R - Preamp OF  Gale: OF iy, Free Run N > Preamp OF  Gale OF Trig. Free Run . TEQUENCY | Setfings
Aligr: Aulo FroqRel Int(S) W Paln: Starddard I Gain: Low Align: futo FreqRef Int(S) W Path Standard IF Gain: Low AWW 6.720000000 GHz
w NFE Adspiive i Track OF w NFE Afspive 5ig Track OF ANNNNN
pal pal
i Spocium i Rel Lyl Oftet 120 6B KT 5.506 45 GHz]| 55 0000000 e  Specnm 1| et Lyl Offet 192068 Mkr1 5.717 05 GHz]| sq ooocono e
Ref Level 29.20 dBm 3.087 dBM| |~ gept span Ref Level 29.20 dBm 3.188 dBM| |~ gept span
f kilzam Span ' kilzam Span
‘ Full Span 0 Full Span
Start Freq Stat Freq
- - 5.475000000 GHz £ 5695000000 GHz
I [ SkpFreq [ Siop Freg
. 5525000000 GHz 5745000000 GHz
I AUTOTUNE I AUTOTUNE
(Center 550000 GHz Video BW 3.0 MHz 5000 MHz (Center 512000 GHz Video BW 1.0 MHz 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step @Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
iz 3185 dom)
I Freq Ofeet [ ; L} T i Freq ol
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
] s Ln
Jan 07, 2025 Lv Jan 07, 2025 v
€90/ ? 55N i % s C RN il o g Ay
802.11a_20MHz_Chain0_5580MHz 802.11a_20MHz_Chain0_5720MHz_UNII 3
Spean;lnhnmzen A Q Frequeney v|- - m“ﬁwm” "+ Q Frequency v
KEYSIGHT Invut R pAZS00  RAen20aB  PNO:Fast e Type Power RIS, 32 5.5 KEYSIGHT ot RF IpAZ 500 [pAton a8 |PNO Fast ot Type Power (RWS 1 3455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run | |Center Frequency | gopings I SIG Prosmp OF  Gale OF Trig Fres Run Cenler Frequency | gepings
Wigre Auto FreqRat int(S) YW Pain: Standard IF Gain: Low AWWWWW | 5 580000000 GHz GO hign o FreqRaf Int(S) W Path Standard IF Gain: Low AWRWWA 5 720000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium ' Ret Lyl Ofset 182068 Mkr1 5.575 70 GHz| 30 0000000 w 1 Spoctun ! Ref Ll Offset 1820 6B Mkr1 5.727 45 GHz]) 3o o0000m0 e
Ref Level 29.20 dBm 3.540 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm -2.062 dBm ‘Swept Span
M Zero Span ‘-_09 M Zero Span
j. Full Span ’1 T Full Span
Start Freq - i t Start Freq
5555000000 GHz - - : 5635000000 GHz
Stop Freq 1 - Stop Freq
5.605000000 GHz. ! i Nt 5745000000 GHz
608 gt o L b o
\ AUTO TUNE A AUTO TUNE
Center 558000 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 572000 GHz 2Video BW 1.0 MHz 50,00 MHz
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 300 kKHZ Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
e —— uto e — uto
Mode | Trace | Scale 3 ¥ Funclion | _Funclion Widh | _Funcion Value Man Mode _Trace | Scale X ¥ Funclion | Funglion Widlh | _Function Vakue Man
5 Freq Offset ] Freq Offset
H fyed s oHe
4 Local 4 Local
s X Axis Scale s X Axis Scale
|5 ™ | ™
s " ¢ o
Jan 07, 2026 A Jan 07, 2025 A
290 , 100000 Al i % £ a5/ ? 00418 AN e g At
802.11a_20MHz_Chain0_5700MHz 802.11a_20MHz_Chain0_5745MHz
Analyzer 1 Analyzer 1
g 8 e e |y B oo o
'KEYSIGHT Inout RF pUZS00  ABan20dB  PNO.Fast g Type. Power (RIS 5 54 5.6 |KEYSIGHT Il RF IpuiZ 0 pAmn 208 PNO Fast Tty Type Power (RMS 5 74 55
5 SIGHT) Preamp OF  Gals OF Ty Free Run o | CECHEr FrEqQuency | epingg 5 Bl Presmp OF Gale OF Tig Fres Run o | CECter Frequency | g
g Ao FreqRat int(S) YW Pain: Standard IF Gain: Low AWWWWW | 5700000000 GHz > g Ao FreqRaf Int(S) W Path Standard IF Gain: Low AWRWWA 5 745000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkr1 5.695 80 GHz| 30 0000000 wbz 1 Spoctun ! Ref Ll Offset 1820 6B Mkr1 5.743 70 GHz]) 3o 0000000 v
ScaleDiv 10 dB Ref Level 29.20 dBm 3.233 dBm| Swept Span Scale/Div 10 d8 Ref Level 20.00 dBm 1.375 dBm| ‘Swept Span
‘-_09 I M Zero Span Log . v Zero Span
’ Full Span . A Full Span
Start Freq Stat Freq
- 5675000000 GHz - 5720000000 GHz
[ SkpFreq Siop Freg
8 b 5725000000 GHz .|| 5770000000 GHz
o 1 [ AUTOTUNE o 1 AUTOTUNE
(Center 570000 GHz Video BW 3.0 MHz ‘Span 50.00 MHz (Center 5.74500 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 300 kHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
Oz 1375 dem)
I Freq Ofeet [ ; L} T ST Freq ol
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ ™ - Lin
Jan 07, 2025 Lv Jan 21, 2025 v
€90/ ? 55 i % FAun 990/ ? LR B g AN

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# % 1
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group

RERATAAEFFT LB 134 5




802.11a_20MHz_Chain0_5785MHz

Report No.: TERF2412003978ER

Page: 127

of 670

802.11a_20MHz_Chain1_5220MHz

Spectrum Analyzer 1 ‘Spectrum Analyzer 1 2
‘Swept SA T+ ' ‘Swept SA. v+ Q Froquency v
input RF IpAZS00  RAen20aB  PNO:Fast v Type Power (RISS, ) - 2 Input RF pAZ 500 pAten 20aB  |PNO Fast sty Type: Powen (WS, 7455
I:EYS'?E.T Preamp OF Gate.OF g Free Run R Setings I:EVSI(.E:I*T Pream OF  Gale OF g Free Run v | ole FIEQUECY | Sefings
Aligr: Aulo FroqRel Int(S) W Paln: Starddard I Gain: Low AWV Align: futo FreqRef Int(S) W Path Standard IF Gain: Low MWW 5.220000000 GHz
w NFE Adspiive i Track OF ANNNNN w NFE Adapive 5ig Track OF ANNNNN
pal pal
i Spocium " Rel Lyl Oftet 120 6B MKr1 5,789 65 GHz]| 500000000 e  Specnm | et Lyl Offet 192068 Mkr1 5.214 95 GHz]| sq ooo0om0 e
ScalelDiv 10 6B Ref Level 20.00 ¢Bm 3.497 dBM| |~ gept span ScalelDiv 10 d8 Ref Level 20.00 dBm 7.605 dBM| |~ gept span
Log T . kil Zer Span L?q ' T kil Zero Span
Full Span Full Span
Star Freq T Star Freq
5760000000 GHz 5.195000000 GHz
|l ] Skpfreq I | swepFren
1 5810000000 GHz & || 5245000000 GHz
I AUTOTUNE I AUTOTUNE
(Center 5.78500 GHz Video BW 1.0 MHz 5000 MHz (Center 5.22000 GHz Video BW 1.0 MHz 50.00 MHz
@Res B 300 kHz Sweep 1.00 ms (1001 pts) | CF Step @Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
; iz 7605 dam)
I Freq Ofeet [ ; L} T LFILE:] Freq ol
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ o - Ln
Jan 21, 2025 Lv Jan 21, 2025 s |5
€90/ ? 5 i % s 990/ ? TN B g AN
802.11a_20MHz_Chain0_5825MHz 802.11a_20MHz_Chain1_5240MHz
Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 e
SweptSA vt ey o) Swept SA 1t ) rewmy v
KEYSIGHT Inout RF pAZS00  RAen20aB  PNO:Fast e Type Power RIS, 32 5.5 KEYSIGHT Innut RF pAZ 500 pAten 20aB  |PNO Fast oty Type: Powen (RMS), 7455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run g | oo FIBQUECY | Setings I S'(i_ Prosmp OF  Gale OF Trig Fres Run gy | Comer FEQUETEY | setings
Aligre Auto FroqRef Int(S)  WW Pam’ Standard IF Gain Low ST 5.825000000 GHz Hign Ao FroqRef Int(S) W Pan: Standard IF Gain Low (IR 5240000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkr1 5.620 35 GHz]| 30 0000000 w 1 Spoctun i Ref Ll Offset 1820 6B Mkr1 5.246 75 GHz]) 30 0000000
ScaleDiv 10 dB Ref Level 20.00 dBm 3.028 dBm| Swept Span Ref Level 20.00 dBm 7.721 dBm| Swept Span
Lf’l‘? . M ?Zem Span M . ?Zem Span
i Full Span I Full Span
Start Freq Start Freq
5.800000000 GHz 5215000000 GHz
i Stop Freq [, || StopFreg
5.850000000 GHz. 5.265000000 GHz
o \ AUTO TUNE o | A AUTO TUNE
Center 582500 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 5.24000 GHz 2Video BW 3.0 MHz Span 50.00 MHz
#Res BW 300 kHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
e —— uto e — uto
Mode | Trace | Scale 3 ¥ Funclion | _Funclion Widh | _Funcion Value Man Mode _Trace | Scale X ¥ Funclion | Funglion Widlh | _Function Vakue Man
5 Freq Offset ] Freq Offset
H fyed s oHe
4 Local 4 Local
s X Axis Scale s X Axis Scale
|5 ™ | ™
s " ¢ tn
Jan 21, 2025 A Jan 21, 2025 A
290 , 10326 PM i % A LN | ? 1:33:42 AM e g At
802.11a_20MHz_Chain1_5180MHz 802.11a_20MHz_Chain1_5260MHz
Analyzer 1 Analyzer 1 g
m’:& hyzer "+ Q Frequengy v - m"g: yzet "+ Q Frequengy v |5 ©
'KEYSIGHT Inout RF pUZS00  ABan20dB  PNO.Fast g Type. Power (RIS 5 54 5.6 |KEYSIGHT Il RF IpuiZ 0 pAmn 208 PNO Fast Tty Type Power (RMS 5 74 55
5 Slﬁ.i.- 1 Prosmp OF  Gats OF Trig Fres Rin | o FIBRCY | getings 5 5'(_;’_ Prosmp OF  Gale OF Trig Fres Run g | o0k FIECLRIY | sepings
g Auto FreqRet Int(S) W Pam Standard I Gain' Low SRR 5180000000 GHz Align: paso FreqRef Int{S) W Patn Standard IF Gaine Low MWW 5 260000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkrl 5.174 50 GHz]| 30 0000000 wz 1 Spoctun ! Ref Ll Offset 1820 6B Mkr1 5.262 90 GHz) 3o 0000000 v
ScaleDiv 10 dB Ref Level 29.20 dBm 7.753 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 3.684 dBm| ‘Swept Span
L_gg ) M Zero Span Log M Zero Span
’ = Full Span ,. I. Full Span
Start Freq Stat Freq
ST : 5.155000000 GHz 08 5.236000000 GHz
- - SpFreg 2 Sip Freg
|| 5205000000 GHz ” | | 5285000000 GHz
s VA
1 AUTOTUNE o 1 AUTOTUNE
(Center 5.18000 GHz Video BW 3.0 MHz ‘Span 50.00 MHz (Center 5.26000 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
TR T SIS G T TS dam ; L
[ 2 Freq Offset 3 Freq Offset
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ o - Ln
Jan 07, 2025 Lv Jan 07, 2025 s |5
€90 ? T i % s €90/l ? B o g AN

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# % 1
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group

RERATAAEFFT LB 134 5




802.11a_20MHz_Chain1_5300MHz

Report No.: TERF2412003978ER

Page: 128

of 670

802.11a_20MHz_Chain1_5580MHz

Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 2
‘Swept SA T+ Q Froqueney  v|5, ¢ ‘Swept SA. v+ Q Froquency v
KEYSIGHT Inout RF WpAZ 0 #Amen 2068 PNO-Fast sy Type Power (RMS | 5256 KEYSIGHT Inout RF Inpd 2’500 kAnen 008 PNO Fast fewg Typer Power (RMS]; ) 34 55
R e Preamg. OF  (Gate. OF iy, Free Run R Cenler Frequency | geifings P Prearg. OF  [Gale OF Trg Free Run R Cenler Frequency | saifings
Aligr: Aulo FroqRel Int(S) W Paln: Starddard I Gain: Low AWWRWIY 5300000000 GHz Align: futo FreqRef Int(S) W Path Standard IF Gain: Low MWW 5.580000000 GHz
w NFE Adspive i Track OF ANNNNN w NFE Afspive 5ig Track OF ANNNNN
pal pal
i Spocium i Rel Lyl Oftet 120 6B MKr1 5,292 95 GHz]| s 0000000 e  Specnm 1| et Lyl Offet 192068 Mkr1 5.587 55 GHz]| sq co000m0 e
Ref Level 29.20 dBm 3.820 dBM| | gept span Ref Level 29.20 dBm 3.513 dBM| | gpept span
f kilzarﬂSpm ' kilzarﬂSpm
’ Full Span I . Full Span
Start Freq Stat Freq
5.275000000 GHz - 5555000000 GHz
g ScpFreg SopFreg
. 5325000000 GHz ; ! 5605000000 GHz
o I AUTOTUNE I AUTOTUNE
(Center 530000 GHz Video BW 3.0 MHz 5000 MHz (Center 5.58000 GHz Video BW 1.0 MHz 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
2 Freq Offset 3 Freq Offset
3 0H 3 0H
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ o - Ln
Jan 07, 2025 Lv Jan 07, 2025 s |5
€90 ? 5N i % FAun C RN il o g Ay
802.11a_20MHz_Chain1_5320MHz 802.11a_20MHz_Chain1_5700MHz
‘Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 M
SweptSA "+ 3 ey v Snept SA v+ 3 ey v
KEYSIGHT Invut R pAZS00  RAen20aB  PNO:Fast e Type Power RIS, 32 5.5 KEYSIGHT Innut RF pAZ 500 pAten 20aB  |PNO Fast oty Type: Powen (RMS), 7455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run | oot FIGRICY | setings I S'(i_ Prosmp OF  Gale OF Trig Fres Run g | o0t FIECLRICY | gepings
ign: Auto FroqRef Int(S) W Pain Standard IF Gain' Low AWWWWIY 5300000000 GH ign: Ao EreqRef Int(S)  yW Pain Standard IF Gaiv Low s | 5 700000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium ' Ret Lyl Ofset 182068 Mkr1 5.313 10 GHz) 30 0000000 wbe 1 Spoctun ! Ref Ll Offset 1820 6B Mkr1 5.692 50 GHz) 3o 0000000
Ref Level 29.20 dBm 3.966 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 3.497 dBm| ‘Swept Span
M Zero Span L_gg M Zero Span
’ 1= Full Span ’ Full Span
080)
Start Freq 108 va 1 Start Freq
5285000000 GHz it : 5675000000 GHz
StopFreq ’ [ StopFreq
- 5.345000000 GHz. "4 - 5725000000 GHz
\ AUTO TUNE A | AUTO TUNE
Center 532000 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 570000 GHz 2Video BW 3.0 MHz Span 50.00 MHz
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
e —— uto e — uto
Mode | Trace | Scale 3 ¥ Funclion | _Funclion Widh | _Funcion Value Man Mode _Trace | Scale X ¥ Funclion | Funglion Widlh | _Function Vakue Man
5 Freq Offset ] Freq Offset
H fyed s oHe
4 Local 4 Local
s X Axis Scale s X Axis Scale
|5 ™ | ™
s " ¢ tn
Jan 07, 2026 A Jan 07, 2025 A
290 , 9:44:26 AM i % rauh LN | ? 10:0254 A e g At
802.11a_20MHz_Chain1_5500MHz 802.11a_20MHz_Chain1_5720MHz_UNII 2C
Analyzer 1 Analyzer 1 g
R 8 e o e O e o
'KEYSIGHT Inout RF pUZS00  ABan20dB  PNO.Fast g Type. Power (RIS 5 54 5.6 |KEYSIGHT Il RF IpuiZ 0 pAmn 208 PNO Fast Tty Type Power (RMS 5 74 55
5 SIGHT Prosmp OF  Gats OF Trig Fres Rin U | Center Frequency | seping 5 SiG! Prosmp OF  Gale OF Trig Fres Run © | Center Frequency | gepingg
g Ao FroqRaf nt(S) W Pat Standard IF Gain' Low MWW L 5 500000000 GHz > g Ao FreqRef It () yW Patn Standard IF Gain Low MWW 5 720000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkr1 5.507 00 GHz| 30 0000000 wz 1 Spoctun ! Ref Ll Offset 1820 6B Mkr1 5.712 75 GHz]) 3o 0000000 e
ScaleDiv 10 dB Ref Level 29.20 dBm 3.459 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 3.453 dBm| ‘Swept Span
‘-_09 I T Zero Span L_gg T Zero Span
n ’ Full Span & ' Full Span
080)
Start Freq 108 Start Freq
I T T 5475000000 GHz 1 ' 66000000 Otz
| | SkpFreq I " ] Siop Freg
L | N 5525000000 GHz | | N 5745000000 GHz
A AUTOTUNE A AUTOTUNE
(Center 550000 GHz Video BW 3.0 MHz ‘Span 50.00 MHz (Center 512000 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step @Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
£ A iz 3453 dom|
I Freq Ofeet [ ; L} T SITITS Freq ol
3 0H 3 0H
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ o - Ln
Jan 07, 2025 Lv Jan 07, 2025 s |5
€90 ? 5 i % FAun C NG Al o g AN

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
t (886-2) 2299-3279 f (886-2) 2298-0488
| Member of SGS Group

Www.sgs.com.tw




Report No.: TERF2412003978ER
Page: 129 of 670

802.11a_20MHz_Chain1_5720MHz_UNII 3 802.11a_20MHz_Chain1_5825MHz
Spectrum Analyzer 1 ‘ ‘Spectrum Analyzer 1 e
‘Swept SA T+ Q Froquency v ‘Swept SA. v+ Q Froquency 7|5
input RF IpAZS00  RAen20aB  PNO:Fast v Type Power (RISS, ) - 2 Input RF pAZ 500 pAten 20aB  |PNO Fast sty Type: Powen (WS, 7455
I:EYS'GHT Preang. OF  Gele. OF g Free Run . Settings ::EVSI(E:I] Preang OF  Gale OF Tig Free Run v | ol FIEQUECY | Sefings
0 ign e FroqRel Int(S) W Paln: Starddard I Gain: Low AWV Align: futo FreqRef Int(S) W Path Standard IF Gain: Low MWW 5.825000000 GHz
w NFE Adspive i Track OF ANNNNN w NFE Afspive 5ig Track OF ANNNNN
pal pal
i Spocium " Rel Lyl Oftet 120 6B KT 5.727 60 GHz]| s 0000000 e  Specnm | et Lyl Offet 192068 Mkr1 5.830 00 GHz]| s ooo0om0 e
ScalelDiv 10 6B Ref Level 29.20 dBm -1.766 dBM||— syept span ScalelDiv 10 d8 Ref Level 20.00 dBm 3137 dBM| |~ sept span
Log T kil Zer Span Log T ’ ] kil Zero Span
02 ! ” ]
" Full Span : Full Span
: : Stat Freg Stat Freg
+ + - - : 5695000000 GHz 5800000000 GHz
. -l | SkpFreq Siop Freg
ql 5745000000 GHz & 5850000000 GHz
) | B A 700 |
A AUTOTUNE A AUTOTUNE
(Center 5.72000 GHz Video BW 1.0 MHz ‘Span 50.00 MHz (Center 5.82500 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res B 300 kHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 300 kHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
TN T 5727 B0 Gz A 766 dem TN T SE 00 GHz 3137 dam)
[ 2 Freq Offset 3 Freq Offset
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ Iy & éﬁ\
Jan 07, 2025 Lv Jan 21, 2025 s |5
€90 ? TR i ﬁ s €90~ ? 5 B g CANE
802.11a_20MHz_Chain1_5745MHz 802.11n_20MHz_Chain0_5180MHz
‘Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 M
SweptSA "+ 3 ey v Snept SA v+ 3 ey v
KEYSIGHT Invut R pAZS00  RAen20aB  PNO:Fast ehug Type Power RUS | 52 5 KEYSIGHT Innut RF pAZ 500 pAten 20aB  |PNO Fast oty Type: Powen (RMS), 7455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run | o FIEQUCY | Setings I S'(i_ Prosmp OF  Gale OF Trig Fres Run iy | Coer FREQUETEY | serings
Aligre Auto FroqRef Int(S)  WW Pam’ Standard IF Gain Low ST 5745000000 GHz Hign Ao FroqRef Int(S) W Pan: Standard IF Gain Low (IR 5180000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkrl 5.752 40 GHz]| 30 0000000 we 1 Spoctun ! Ref Lyl Offet 162068 Mkr1 5.185 15 GHz| 3o 0000000 v
ScaleDiv 10 dB Ref Level 20.00 dBm 1.948 dBm| Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 7.396 dBm| Swept Span
Lolg M ' ? Zero Span L_gg M ? Zero Span
. - Full Span - = — ' = Full Span
080)
Start Freq 108 : ! ! Start Freq
: 5720000000 GHz 28 - - o 5.155000000 GHz
o 1 Al Stop Freq Stop Freq
| ! | | ! L e ]| 5770000000 GHz S——
o \ AUTO TUNE | A AUTO TUNE
Center 574500 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 518000 GHz 2Video BW 3.0 MHz Span 50.00 MHz
#Res B 300 kHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
e —— uto e — uto
Mode | Trace | Scale 3 ¥ Funclion | _Funclion Widh | _Funcion Value Man Mode _Trace | Scale X ¥ Funclion | Funglion Widlh | _Function Vakue Man
5 - Freq Offset ] Freq Offset
H fyed s oHe
4 Local 4 Local
s X Axis Scale s X Axis Scale
|5 ™ | |- I | | ™
6 o g Iglfn
Jan 21, 2026 A Jan 07, 2025 A
290 , NI6AM i % £ a5/ ? 102403 AM e g £
802.11a_20MHz_Chain1_5785MHz 802.11n_20MHz_Chain0_5220MHz
Analyzer 1 Analyzer 1
m’:& hyzer "+ Q Frequengy 7|5 - m"g: yzet "+ Q Frequengy v |5 ©
'KEYSIGHT Inout RF pUZS00  ABan20dB  PNO.Fast g Type. Power (RIS 5 54 5.6 |KEYSIGHT Il RF IpuiZ 0 pAmn 208 PNO Fast Tty Type Power (RMS 5 74 55
5 Slﬁ.i.- 1 Prosmp OF  Gats OF Trig Fres Rin g | o FIBQUEISY | setings 5 5'(_;’_ Prosmp OF  Gale OF Trig Fres Run gy | oo FEQUETEY | gerings
MiguAdo  FreqRet nt(S) W Pam Standard IF Gain Low ARWWWW | 5 TES000000 GHE Mg Ao FroqRt It(S) W Pan Sunda F Gan Low |awwwww | 5 220000000 Gz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkr1 5.781 85 GHz| 30 0000000 we 1 Spoctun ! Ref Lyl Offet 162068 Mkr1 5.222 90 GHz]) 3o 0000000 v
ScaleDiv 10 dB Ref Level 20.00 dBm 4.325 dBm Swept Span Scale/Div 10 d8 Ref Level 20.00 dBm 6.118 dBm| ‘Swept Span
Log M Zero Span Log M ‘ Zero Span
Full Span Full Span
Start Freq Stat Freq
5760000000 GHz 5.195000000 GHz
N Stop Freg B DL | | | L lseeFeg
5810000000 GHz I | | 5245000000 GHz
B A [ [ AUTOTUNE o A AUTOTUNE
(Center 5.78500 GHz Video BW 1.0 MHz ‘Span 50.00 MHz (Center 5.22000 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res B 300 kHz Sweep 1.00 ms (1001 pts) | CF Step @Res BW 1.0 MHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
TR T S ) O . [ I )
[ 2 Freq Offset 3 Freq Offset
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ o - Ln
Jan 21, 2025 Lv Jan 21, 2025 s |5
€90 ? 55 i ﬁ s 990~ ? 505 B g CANE

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FRIESSHERE » IS RS RN 2 B A [EIF AR CREHOOR » A AREAN EIF R R A E e -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format

documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues

defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The

Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot

be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be

prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/37# % 7 % & 57+ 2 £ Fl % 7 1§ 134 35
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group




802.11n_20MHz_Chain0_5240MHz

Report No.: TERF2412003978ER

Page: 130 of 670

802.11n_20MHz_Chain0_5320MHz

Spectrum Analyzer 1 ‘Spectrum Analyzer 1 2
‘Swept SA T+ Q Froquency v ‘Swept SA. v+ Q Froquency v
Input RF IpUZ 00 whmn 2008 PO Fast oy Type: Pomer (RIS, 5 2 Ingus. RF Uz 500 Ao 2008 PNO Fast oy Typer Pomer (BMS ) 3455
I:EYSIE;ET Preamp OF  Gale OF Trg Free Run oo | oer FIEQUERCY | setings ::EVSI(E:I] Proamp OF  Gale OF Tig Free Run : w? | | Cenler Frequency | seiginag
Algn: Auto FraqRef. It (S) W Pa. Standard |F Gain: Low MWWV 5240000000 GHz ign: Ao FregRef Inl(S) W Pain Standard IF Gain Low W | 5 390000000 GHz
w NFE Adapiive i Track OF ANNNNN w NFE Adspive 5ig Track Of ANNNNN
pa pa
i Spocium " Rel Lyl Oftet 120 6B KT 5.247 45 GHz]| 50 0000000 e  Specnm | et Lyl Offet 192068 Mkr1 5.324 95 GHz]| sq ooo0omo e
ScalelDiv 10 6B Ref Level 20.00 ¢Bm 5.452 dBM| |~ gept span ScalelDiv 10 d8 Ref Level 20.00 dBm 1.747 dBM| |~ gept span
Log T ) kilzam Span Log T ¢ kiIZw Span
- Full Span I T Full Span
Stant Freq i St Freq
5215000000 GHz 5295000000 GHz
s - Step Freg - [Siop Freq
1| 5285000000 GHz 5 T 5345000000 GHz
I AUTO TUNE I AUTO TUNE
(Center 5.24000 GHz Video BW 3.0 MHz 50.00 MHz (Center 5.32000 GHz #Video BW 3.0 MHz 50.00 MHz
#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pis) | CF Step #Res BW 1.0 MHz Sweep 1.00 ms (1001 pis) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
——— Auto —— Auto
Mode | Trace | Scale 3 ¥ Funciion | _Function Width | _Funcion Vauz Man Mode  Trace | Scale X ¥ Funciion | _Funclion Width | _Function Vakue Man
TN T ST o 545zdem TN T SAE Gz 1rdT dem
[ H Freq Offset [ H Freq Offset
3 0Hz 3 0Hz
1 - Local 4 : Local
5 X Als Scale 5 X Auls Scale
Leg Leg
[ o - Ln
Jan 21,2025 xs Jan21, 2025 w5
a9/ n 9 11228PM i % Ay a5~ n 9 14327 PM B g AN
802.11n_20MHz_Chain0_5260MHz 802.11n_20MHz_Chain0_5500MHz
Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 e
SweptSA vt ey o) Swept SA 1t ) rewmy v
KEYSIGHT irout R IpUZ S0 whmn 2008 PO Fast ki Type: Power (RIS 32 5.6 KEYSIGHT Inout RF IpUZ 500 Ao 2008 PNO Fast oy Typer Pomer (BMS ) 3455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run g | o FIBQUCY | setings I S'(i_ Prosmp OF  Gale OF Trig Fres Run iy | Comer FEQUETEY | serings
Aligre Auto FroqRef Int(S)  WW Pam’ Standard IF Gain Low ST 5.260000000 GHz Hign Ao FroqRef Int(S) W Pan: Standard IF Gain Low (IR 5.500000000 GHz
w NFE. Adaplive i Track OF ANNNNN w NFE Adapive S Track Of ANNNNN
par par
1 Spacum u Ref Lyl Offset 192048 Mkrl 5.267 65 GHz| 5 goooo0 e 1 Specium i Ref Lyl Offset 1920 6B Micrd 5.501 70 GHz|"so sonno00 iz
ScaleDiv 10 dB Ref Level 29.20 dBm 4.105dBm Swept Span Ref Level 20.00 dBm 1.891 dBm| Swept Span
L_gg M ?Zem Span M 0 ?Zem Span
' Full Span T - Full Span
Start Freq Start Freq
= 5235000000 GHz 5475000000 GHz
P StopFreq ! StopFreq
.. e 5285000000 GHz. Mt 5525000000 GHz
A AUTO TUNE o A AUTO TUNE
Center 5.26000 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 550000 GHz 2Video BW 3.0 MHz Span 50.00 MHz
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
——— uto — uto
Mode Trace | Scale X ¥ Fundion | _Funclion Width | _Funclion Vahie Man Mode Trace | Scale X ¥ Funglion | _Funclion Width | _Function Value Man
H Freq Offset H Freq Offsst
al 0Hz 3 0Hz
4 Local 4 Local
s X Avis Scale 5 X Asis Scale
-8l L | L
s " ¢ tn
Jan 07, 2026 A Jan 21, 2025 A
290 , 10:31:59 A1 i % A% LN | ? 1:14:26 PM e g At
802.11n_20MHz_Chain0_5300MHz 802.11n_20MHz_Chain0_5580MHz
Analyzer 1 Analyzer 1 >
g 8 e o mme 8§ e o
|KEYSIGHT Invut R pUZ S0 RAlln 2008 PNO.Fast iy Type Power RIS 34 5.6 |KEYSIGHT It RF WpUZ 500 A 208 PNO Fast ety Type: Powar (RMS 0 74 56
5 Slﬁ.i.- 1 Prosmp OF  Gats OF Trig Fres Rin | o FIBRCY | getings 5 5'(_;’_ Prosmp OF  Gale OF Trig Fres Run g | o0 FIECLEIY | sepings
ign: Auto FroqRef Int(S) W Pain Standard IF Gain' Low AWWWWIY | 5300000000 GH ign: Ao EreqRef Int(S)  yW Pain Standard IF Gaiv Low s | 5 530000000 GHz
w NFE. Adaplive i Track OF ANNNNN w NFE Adapive S Track Of ANNNNN
par par
1 Spacum u Ref Lyl Offset 192048 Mkrt 5.295 00 GHz| 5 goooocn e 1 Specium ! Ref Lyl Offset 1920 6B Micrd 5.583 80 GHz|"s0 sonno00 iz
ScaleDiv 10 dB Ref Level 29.20 dBm 4.057 dBm Swept Span Scale/Div 10 d8 Ref Level 29.20 dBm 3.762 dBm| ‘Swept Span
L_gg I M Zero Span Log M Zero Span
. Full Span N ' Full Span
1 Start Freq Stat Freq
- 5.275000000 GHz 08 5555000000 GHz
ScpFreg 2 - . SopFreg
| 5325000000 GHz . | 'y 5605000000 GHz
7 o e o
[ 1 AUTOTUNE o 1 AUTOTUNE
(Center 530000 GHz Video BW 3.0 MHz ‘Span 50.00 MHz (Center 5.58000 GHz #Video BW 3.0 MHz Span 50.00 MHz
#Res BW 1.0 MHz ‘Sweep 1.00 ms (1001 pis) | CF Step #Res BW 1.0 MHz Sweep 1.00 ms (1001 pis) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
——— Auto —— Auto
Mode | Trace | Scale X ¥ Funciion | _Function Width | _Funcion Vauz Man Mode  Trace | Scale X ¥ Funciion | _Funclion Width | _Function Vakue Man
H - Freq Offset H - - Freq Offset
3 0Hz 3 0Hz
1 - Local 4 : Local
5 X Als Scale 5 X Auls Scale
Leg Leg
. Lin © Lin
Jan 07, 2025 xs Jan 07, 2025 w5
a9/ n 9 103823 A i % Ay a5~ n 9 1041280 |- o g AN

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.

FrIESS A ISR E BN B BT RN IR E IR OOR - AR REAN T EHT T - A E 13 -

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com.tw/Terms-and-Conditions and for electronic format
documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com.tw/Terms-and-Conditions. ~Attention is drawn to the limitation of liability, indemnification and jurisdiction issues
defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions, if any. The
Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot
be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be
prosecuted to the fullest extent of the law.
SGS Taiwan Ltd.

SABBEAERRF AT

No0.134,Wu Kung Road, New Taipei Industrial Park, Wuku District, New Taipei City, Taiwan/#7# % 1
t(886-2) 2299-3279 f (886-2) 2298-0488 WWW.SgS.com.tw
| Member of SGS Group

RERATAAEFFT LB 134 5




Report No.: TERF2412003978ER
Page: 131 of 670

802.11n_20MHz_Chain0_5700MHz 802.11n_20MHz_Chain0_5745MHz

Spectrum Analyzer 1 M ‘Spectrum Analyzer 1 e
‘Swept SA T+ Q Froqueney  v|5, ¢ ‘Swept SA. v+ Q Froquency v
KEYSIGHT Inout RF pAZ 500 WAten 2048 PNO:Fast g Type: Power (RMS; 1 3.4 5 ¢ KEYSIGHT Innut RF Inpd 2’500 kAnen 008 PNO Fast et Typer Power (RMS[; ) 34 56
R e Prearg. OF  (Gale OF iy, Free Run R Cenler Frequency | geifings P Prearg. OF  [Gale OF Trg Free Run R Cenler Frequency | saitings
Aligr: Aulo FroqRel Int(S) W Paln: Starddard I Gain: Low MWWV 5700000000 GHz Align: futo FreqRef Int(S) W Path Standard IF Gain: Low MWW 5.745000000 GHz
w NFE Adspiive i Track OF ANNNNN w NFE Afspive 5ig Track OF ANNNNN
pal pal
i Spocium i Rel Lyl Oftet 120 6B MKr1 5,696 95 GHz]| 55 0000000 e  Specnm 1| et Lyl Offet 192068 Mkr1 5.738 70 GHz]| sq coo0om0 e
Ref Level 29.20 dBm 3.239 dBM| |~ gept span ScalelDiv 10 d8 Ref Level 20.00 dBm 1.389 dBM| | gept span
| T kilzam Span Lf’q ’ T kilzam Span
| ’ Full Span B S Full Span
Start Freq Stat Freq
~ - : 5675000000 GHz 5720000000 GHz
7 1 | | ul [ Stop Freg [ k I I l I | Slop Freg
| . S 5725000000 GHz P! | [t 5770000000 GHz
A [ AUTOTUNE I AUTOTUNE
(Center 570000 GHz Video BW 3.0 MHz 5000 MHz (Center 5.74500 GHz Video BW 1.0 MHz 50.00 MHz
@Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 300 kHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
2 Freq Offset 3 Freq Offset
3 0H 3 0H
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
[ Iy & é )
Jan 07, 2025 Lv Jan21, 2025 s |5
€90 ? 5L i % FAun €9~ ?5EE B g Ay
802.11n_20MHz_Chain0_5720MHz_UNII 2C 802.11n_20MHz_Chain0_5785MHz
Spean;lnhnmzen A Q Frequeney v|- - m";’:\wm“ "+ Q Frequency v |- -
KEYSIGHT Invut R pAZS00  RAen20aB  PNO:Fast e Type Power RIS, 32 5.5 KEYSIGHT Innut RF pAZ 500 pAten 20aB  |PNO Fast oty Type: Powen (RMS), 7455
I SI(-E.- 1 Prosmp OF  Gats OF Trig Fres Run | ol FIGRICY | setings I S'(i_ Prosmp OF  Gale OF Trig Fres Run g | o0t FIECLRICY | sepings
Wigre Auto FreqRat int(S) YW Pain: Standard IF Gain: Low AWWWWW | 5720000000 GHz Align: Auto FreqRaf Int(S) W Path Standard IF Gain: Low AWRWWA 5 785000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium ' Ret Lyl Ofset 182068 Mkr1 5,747 40 GHz]) 30 0000000 w 1 Spoctun i Ref Ll Offset 1820 6B Mkr1 5.791 25 GHz]) 3o 0000000
Ref Level 29.20 dBm 3.625 dBm| ‘Swept Span Ref Level 20.00 dBm 3.518 dBm| ‘Swept Span
T Zero Span T ' Zero Span
. . P — Full Span Full Span
: Start Freq Star Freq
5635000000 GHz 5760000000 GHz
. 1 bW StopFreq e Stop Freq
! ! ! et 5745000000 GHz 5.810000000 GHz
\ AUTO TUNE - A AUTO TUNE
Center 5.72000 GHz #Video BW 1.0 MHz ‘Span 50.00 MHz Center 578500 GHz 2Video BW 1.0 MHz Span 50.00 MHz
#Res BW 1.0 MHz Sweep 1.00 ms (1001 pts) | CF Step #Res BW 300 kHz Sweep 1.00 ms (1001 pts) | CF Step
S Marker Table " 5000000 Mz S Marker Table ' 5000000 WHz
e —— uto e — uto
Mode | Trace | Scale 3 ¥ Funclion | _Funclion Widh | _Funcion Value Man Mode _Trace | Scale X ¥ Funclion | Funglion Widlh | _Function Vakue Man
5 Freq Offset ] Freq Offset
al 0Hz 3 0Hz
4 Local 4 Local
s X Axis Scale s X Axis Scale
|5 ™ | |- I | | ™
6 o g I!l tn
Jan 07, 2026 A Jan 21, 2025 A
290 , 044280 i % rauh a5/ ? 1:17:46 PM e g At
802.11n_20MHz_Chain0_5720MHz_UNII 3 802.11n_20MHz_Chain0_5825MHz
Analyzer 1 Analyzer 1
m’:& hyzer "+ Q Frequengy 7|5 - m"g: yzet "+ Q Frequengy v |5 ©
'KEYSIGHT Inout RF pUZS00  ABan20dB  PNO.Fast g Type. Power (RIS 5 54 5.6 |KEYSIGHT Il RF IpuiZ 0 pAmn 208 PNO Fast Tty Type Power (RMS 5 74 55
5 SIGHT Prosmp OF  Gats OF Trig Fres Rin U | Center Frequency | sepingg 5 SiG! Prosmp OF  Gale OF Trig Fres Run © | Center Frequency | gepingg
G e o FreqRet Int(S) W Pam Standard I Gain' Low AW | 5720000000 GHE = hign uto FreqRef Int{S) W Patn Standard IF Gaine Low AWV | 5 525000000 GHz
w NFE Adapiive i Track. OF ANNNNN w NFE Atapive Sig Teck. OF ANNNNN
par par
1 Spcium " Ret Lyl Ofset 182068 Mkr1 5.728 05 GHz| 30 0000000 wb 1 Spoctun ! Ref Ll Offset 1820 6B Mkr1 5.833 20 GHz]) 3o 0000000 v
ScaleDiv 10 dB Ref Level 29.20 dBm -1.852 dBm Swept Span Scale/Div 10 d8 Ref Level 20.00 dBm 2.321 dBm| ‘Swept Span
Log I T 2Zero Span L°9 T 4] 2Zero Span
" Full Span ) Full Span
. . Stat Freg Stat Freg
- : 5695000000 GHz 5800000000 GHz
- : SipFreg I Stop Freg
\ 5745000000 GHz | ke 24| 5850000000 GHz
50 Bt | s, DY
’ A AUTOTUNE A AUTOTUNE
(Center 5.72000 GHz Video BW 1.0 MHz ‘Span 50.00 MHz (Center 5.82500 GHz Video BW 1.0 MHz Span 50.00 MHz
@Res B 300 kHz Sweep 1.00 ms (1001 pts) | CF Step [@Res BW 300 kHZ Sweep 1.00 ms (1001 pts) | CF Step
5 Markor Tablo v 5000000 Mtz 5 Warkor Table ' 5000000 Wtz
—— Ao — Ao
Mode | Trace | Scale X ¥ Function | _Function Width | _Function Value Man Mode | Trace | Scale X ¥ Function | Funclion Width | _Functon Value Man
H - - Freq Offset H - Freq Offset
3 0Hz 3 0Hz
] - Local 4 - Local
5 X Axis Scale 5 X Axis Scale
Leg Leg
. Ln © Ln
Jan 07, 2025 Lv Jan21, 2025 s |5
€90/ ? 55 i % FAun €9~ ?5LE B g AN

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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